N [WER] GROUNDS MOWERS

-

Models G1897V & C2097V

Serial Number 95GT04D002 & After

Model G2597K

All Serial Numbers

Operator’s Manual

; !
L4 -
) lM} Grazer Division, Ingersoll Equipment Co., Inc.

200 Ingersaoll Road - Winneconne, W1 54986
Manual # 8-3400 .




This Safety Alert Symbol Indicates Important
Safety Messages In This Manual. When
You See This Symbol, Carefully Read The

Message That Follows And Be Alert To The
Possibility Of Personal Injury Or Death.

IF THIS MACHINE IS USED BY AN EMPLOYEE OR IS
LOANED OR RENTED, MAKE ABSOLUTELY CERTAIN
THAT THE OPERATOR(S), PRIOR TO OPERATING:

1. IS INSTRUCTED IN SAFE AND PROPER USE.

2. REVIEWS AND UNDERSTANDS THE MANUAL(S)
PERTAINING TO THE MACHINE.

761263

VWARNING

BEFORE STARTING ENGINE

STUDY OPERATOR'S MANUAL SAFETY MESSAGES
READ ALL SAFETY SIGNS ON MACHINE
CLEAR THE AREA OF OTHER PERSONS

LEARN &:PRACTICE SAFE USE OF
CONTROLS BEFORE OPERATING

iT 18 YOUR RESPONSIBILITY TO UNDERSTAND AND FOLLOW MANUFACTURER'S INSTRAUCTIONS
ON MACHINE OPERATION, SERVICE, AND TO QOBSERVE PERTINENT LAWS AND REGULATIONS.
OPERATOR AND SERVICE MANUALS MAY BE OBTAINED FAOM YOUR EQUIPMENT DEALER,

The engine exhaust from this product
contains chemicals known to the State

of California to cause cancer, birth
defects or other reproductive harm.




INDEX

Adjustments . ...... . ... ... ... . ... .. ... . 11 Engine Air Filter ... ... ... ... ... ..... 10
Brake ... ... ... ... i2 Engine Qil System .. ... ... .. ... ... . .... 8
DeckBelts . ........................... i3 Exterior Surface . ... .. ... ... .. ... .. ... N
DeckDrive Belt .. ................... ... 13 Fuel System ... ... ... .. .. 10
Deck Height .......... .. ... ........... 12 Ignition Interlock Safety System ........... 8
ElectricClutch .. . ... ... ... . ...... .. 12 Hydrautic System . ... ... ... ........ 8
PumpDrive Belt ...... ... ... ... ...... 14 Lubrication .. .... ... . . . . . 9
SteeringCable . .. ... .. ... ... ......... 1 SeatSwitch . ... ... ... . ... .. ... .. ... 8

Breakdin Service ........ .. .. ... . ... ... . .. 8 Tiresand Wheels ...............c...... H

Dealer Preparation for Operation . ......... .. 4 Machine Check List . ... ... .. ... .......... b

Installation of Decks to Tractor .. ... ......... 14 Moving Tractor with Engine Inoperative ... .. .. 14

Lubrication and Maintenance .. ............. 7 Qperation . ... ... . .. e 5
Quick Reference Maintenance Schedule . . . .. 7 Safety Alert Symbol and Notation . . ... ...... L2
BladeCare ........................... 13 Specifications ... ......... . .. .. ..., 17
Cooling System .. ......... ... ....... .. 10 b oL £ Ve 1 4
Deck Gearbex ....... e 10 Fiting-Deckfor-Sermviee .. ... ... .. ... ...... 7
Electrical System . .. . ... ... ........ .. 10 Troubleshooting Guide . ................... 16

CONGRATULATIONS

When you purchased this mower, you acquired one of the finest grounds mowers available in today's industry.

This mower will reduce your mowing time by at least 35% over conventional tractors with center-mounted decks

of equal horsepowsr and mowing width. You'll eliminate time normaily wasted by backing for turns and corners
or mowing over grass already mowed. This mower will save time, fuel, maintenance and operator fatigue,

We feel that we manufacture the most efficient and productive mower your money can buy. We build machines

to keep mowing and doing a hetter job of it.

INTRODUCTION

Your Operator's Manual will assist you in the opera-
tion and service of your mower. The manual will
acquaint you with your machine and outline how you
affect performance and longevity of your mower.

Piease read the manual carefully and thoroughly. Give
close attention to all Safety Alert Symbols, Warnings
and Cautions (See page 2) - Safety is always a priori-
ty!

Decals have been placed on the tractor to instruct the
operator and to warn of safety hazards. It is very
important that they be in place and visible at all times.
Replace damaged or missing decals immediately!

A separate manual is provided for the engine. Please
note, the engine in these tractors should be serviced
by vour local engine service center - when ordering
paris, identify the engine model, code and type num-
ber. These numbers are located on the shrouding of
the engine.

Always use original equipment parts available from
your factory authorized dealer.

11-96-RP-500-370



Enter your mower identification numbers TRACTOR: Model Number

here for future reference.
Serial Number

DECK: Model Number

Sertal Number

ENGINE:  Make

Model Number

Code Number

Type Number

SAFETY ALERT SYMBOL AND NOTATIONS

The following safety notations are used throughout
this manual to call attention to special information or
operating procedures. Understand the message in
each notation. Be alert to unsafe conditions and the
possibility of personal injury.

NOTE: A NOTE points out general reference informa-
tion regarding proper operation and maintenance
practices.

An IMPORTANT statement indicates specific proce-

IMPORTANT dures or information that is required to prevent dam-

age to the machine or its attachments.

This safety alert symbol is used to attract your atten-
tion! PERSONAL SAFETY IS INVOLVEDI When you
see this symbol - BECOME ALERT - HEED ITS MES-
SAGE.

CAUTION identifies safe operating practices or indi-
CAUTION cates unsafe conditions that could result in personal
injury.
A WARNING describes a condition where failure to

A WARNING ollow instructions could result in severe personal

injury.

A DANGER designates a condition where failure to
DANG ER follow instructions or heed warning will most likely
result in serious personal injury or death.




f
!

"SAFETY FIRST

) NOTE: DO NOT ATTEMPT TO START THE ENGINE

UNTIL YOU HAVE READ THE ENGINE MANUAL.

A

THIS IS A SAFETY ALERT SYMBOL USED TO ALERT
YOU TO POSSIBLE DANGER TO YOUR OR SOMEONE
ELSE'S PERSONAL SAFETY. WHEN YOU SEE THIS
SYMBOL, BE ALERT TO THE ACCOMPANYING MES-

SAGES IN THIS MANUAL. .

A CAUTION

Your mower is equipped with an ignition interlock
safety system. This system is designed to protect the
operator and others in the immediate area by pre-
venting the engine from starting when the PTO switch
is ON or the lever lock is not in the locked position.
This system should always be operative.

Listed below are a common set of rules you should
read and follow, remember, your safety and the safe-
ty of others depends on the operator's awareness and
adherence to these basic rules.

1. Remove all debris from area to be mowed. Keep
persons and. pets away from mowing area.
Although area has been supposedly cleared of
all debris, small objects may have been over-
looked and may be discharged or thrown by
mowing parts-causing injury io people, pets,
property or to the mowaer.

2., To start the engine (A) lock steering levers in
neutral (B) disengage PTO switch.

3. Never place hands or feet under deck while
engine is running.

4. Never fill the fuel tank while the engine is hot.
Wipe off any fuel that might have spilled.
Replace fuel cap on tank.

5. Only persons thoroughly acquainted with rules
of safety operation should be permitted to use
mower. Never allow a small child to operate, or
be in the operating area of power equipment,

6. DO NOT attempt to get off or on mower when
mower deck is engaged and engine is running.
Wait until mower blades stop turning before
getting on or off mower. Make sure the PTO is
disengaged before parking mower.

7. Keep blades sharp and properly balanced. If
your equipment should start vibrating, stop the
engine and check for damaged or loose parts.
Vibration is generally a warning of trouble.

8. When putting on new blades, make sure they
are tight.

9. DO NOT attempt to clean deck housing, or to
otherwise clean, adjust or repair machine
before stopping mower engine. FOR YOUR
OWN SAFETY, remove ignition key and disen-
gage PTO switch.

10. Always keep all shields and guards in place.
Mower must never be operated with any
shields or guards remaved.

1. Never leave machine running unattended.
Remove key from ignition switch to prevent chil-
dren from starting the mower.

12.  Never run engine inside a building without
proper ventilation.

13.  ALWAYS operate the machine with the deck -in
the lowered position.

4. Always drive slowly over varied terrain to pre-
vent tipping the mower.

15. DO NOT operate the mower at high speed
going downhill and DO NOT TURN SHARP
CORNERS WHILE GOING DOWNHILL. NOTE;
The hydraulic pumps produce braking action
when steering levers are moved toward neutral;
this procedure is recommended for braking
action.

16. DO NOT operate mower on inclines greater
than 25%.

17.  Always observe traffic laws while driving
machine from one location to another.

18. Always stop the engine and inspect the
machine after striking a foreign object. If dam-
age is found, repair the machine immediately.

19.  Keep all caution and safety decals legible at all
times. Replace any that are damaged.

20. Do not operate the machine while under the
influence of alcohol or drugs.

In addition to the above safety procedures for opera-
tion of the mower, the following precaution should be
observed when using fuel. Its improper use, handling
and storage can be dangerous:

ALWAYS USE AN APPROVED CONTAINER. PLACE
CONTAINER OUT OF REACH OF CHILDREN.

NEVER ADD FUEL TO A RUNNING OR HOT ENGINE.
FILL TANK OUT OF DOORS AND WIPE UP ANY
SPILLED FUEL.

POSITIVELY NO SMOKING.



DEALER PREPARATION FOR OPERTATION

CUSTOMER NOTE: Your dealer is expected to com-
plete these preparation steps and review important
information, including this manual, with you before or
upon delivery of this unit.

The preparation information is included here so that
you and your dealer may review it together.

NOTE: All reference to "Left", "Right", "Front" and
"Rear" are from operator seated on seat.

SEAT

Remove band from seat, raise seat lid and bolt seat to
lid using lockwashers and nuts supplied. Check to see
that wires to seat switch are connected.

BATTERY

Battery is shipped without electrolyte. After removing
battery from tractor, fill each cell with electrolyte to
level indicator.

PERFORIM ALL STEPS outlined in the Machine Check
List.

IGNITION INTERLOCK SAFETY SYSTEM

A DANGER

Failure of Ignition Interlock Safety System, together
with improper operation of unit, could result in severe
personal injury.

Check Interlock Safety System to make sure it is func-
tioning properly. Engine must not start unless steering
lever lock is locked and PTO switch is off. Engine

must stop if operator leaves the seat when lever lock
is unlocked or PTO switch is on.

INSTALL DECK

Refer to Installation of Deck to Tractor Section of oper-
ator's manual for instructions.

REGISTRATION

Complete Mower Delivery Report.

Warranty is registered under catalog and serial num-
ber found on left side of body under seat lid.

CATALCG AND
SERIAL NUMEER

FIGURE 1

Deck model and serial number is found on back le
corner of puliey box.

/

el
Vil

MODEL AND
SERIAL NUMBER

FIGURE 2

DELIVERY

Use the operator's manual, instruct customer on co
trols and operation of unit. Emphasize safety and di
cuss Safety Precautions.

IMPORTANT

Remind customer to change oil in engine crankcas
and engine oil filter after first 5 hours. Adjust der
belts after 2 hours of operation if required.



i

W £F

MACHINE CHECK LIST

R The following list should be acknowledged hefore a

new machine is put into service:

1. Check engine oil level {(See engine manual for
recommendations).

2. Check oil level in hydrostatic system. The oil
reservoir {Plastic Reservoir) should be kept 1/2
full when oil is cold.

3. Fill fuel tank with fresh clean gasoline.

4. Check deck drive belt idler for free movement
and tension.

5. On older mower decks check tension on deck
belt. This belt should have a 1/2" deflection on
longest span when 5 pounds of pressure is
applied. Current decks use tension spring and
are not adjustable.

6.  Check pump drive belt idler to see that it oper-
ates freely and applies tension on belt.

7. Check pressure on all tires {See Tire Pressure
Chart, Fig. 2A). Tire pressure must be equal in
each drive wheel. This also applies to deck
gauge wheels.

TIRE PRESSURE PSI
Drive Wheels 10 to 14
Tail Wheel 10 to 18
Gauge Wheels 8to14

FIGURE 2A
PTO SWITCH

LIGHT SWITCH

IGNITION SW'ITCH
Py

S -2‘
»~h
'l

{5t
!fﬂ.‘ﬁ

15

FIGURE 3

STARTING AND STOPPING THE ENGINE

NOTE Engine starter will not engage unless steermg
levers are LOCKED in neutral and PTO switch is in OFF
position. This is identified as the IGNITION INTER-
LOCK SAFETY SYSTEM

A WARNING

Never operate machine with Ignition Interlock Safety
System disconnected, bypassed or malfunctioning.

A WARNING

Engine exhaust gases contain poisonous carbon
monoxide. Avoid inhaling fumes and never run engme
in a closed building or confined area.

1. Move the choke to CLOSED position. On a
warm engine (normal operating temperature)
place choke in OPEN position.

2. Open throttle midway between SLOW and
FAST position.

3. Tum key to START. Return key to ON when
engine starts.

4. Gradually return choke to the OPEN position
after engine starts and warms up.

A CAUTION

Do not crank the engine continuously for more than
10 seconds at a time. if engine does not start, allow
a 60 second cooldown period between starting
attempts. Failure to follow these guidelines can burn
out starter motor.

A CAUTION

Always start engine with the park brake ON. This
helps keep the tractor from creeping upon start-up.



TO STOP ENGINE

1.  Run the engine at half throttle for a minimum
of 15 seconds under no load to cool down.

2. Turn ignition key to OFF and remove key.

DECK LIFT
STEERING LEVERS

LEVER LOCK

SEATLID
LATCH

FIGURE 4

DRIVING -

After starting engine, place parking brake in run and
unlock lever lock. Iif the lever lock is unlocked while
the parking brake is on, the engine should stop.
Steefring levers control forward and reverse movement
as well as turning and braking. £ach lever controls the
direction of the corresponding drive wheel, To turn
the machine to the right move the right lever back
and/or left lever forward. To turn the machine to the
left, move the left lever back and/or the right lever
forward.

A CAUTION

Any sudden movement of levers will result in sudden
braking or opposite direction of travel.

BRAKING

Forward or reverse movement is slowed or stopped by
returning steering levers toward the neutral position.

ENGAGING PTO

The PTO switch, at upper center of dash panel, acti-
vates electric clutch. To engage, set the engine throt-
tle to 1/3 speed and pull out and up on PTO switch.

If PTO does not engage, make sure connector is con-
nected to deck safety switch located on mower foot
guard.

A WARNING

Operator must be in seat before PTO is activat

Stop the tractor immediately and have 1
repaired if engine does not stop when operatol
the seat with PTO engaged.

A' CAUTION

Do not permit mower to discharge in direction ¢
ple, pets or personal property. Injury can result

LIFTING THE ATTACHMENTS

A WARNING

Never travel at road speeds with attachment in
position,

The attachments for tractor are raised and lowe
a hand lever located at the right front of trac
pulling the lift lever back and down, it can be I
1o the body to hold attachment in raised positi
service and to clear obstacles.

An optional electric lift can be installed. Attac
is raised and lowered by a two-way switch loca
the dash, When operating with an electric lift,
should be fully extended, or all the way do
allow attachment to float.

FIGURE 5



TILTING DECK FOR SERVICE

A WARNING

Never handle deck while tractor engine is running.

1. SHUT ENGINE OFF and remove key.

2. Stand in front of deck facing tractor. Push on lift
lever (if equipped) enough to remove two pins
at rear of deck.

3. Push on lift lever (if equipped) to raise deck a lit- FIGURE 6

tle and with cother hand raise front of the deck

into an upright position. Release lift lever and LUBRICATION AND MAINTEN ANCE
lower deck to the ground. '

4. Place one of the deck pins in hole to lock deck A
up. CAUTION

5. To lower deck, remove deck pin and lower front
of deck to the ground. Push on lift fever (if
equipped) and replace deck pins at desired cut-
ting height.

When servicing machine, stop engine, remove key
and engage lever lock and parking brake.

Routine lubrication and maintenance is the most
important step toward low upkeep, long machine life,
satisfactory service and a quality mowing.

QUICK REFERENCE MAINTENANCE SCHEDULE

" ANNUALLY
m DAILY EVERY OR

| DALY AFTER 4 ] 25 40 50 100
REF SEAVICE AT INTERVALS INDICATED PRESTART ; STOPPING HR, HA. HA. HR; HR. HR.
Verily Ignition Interlack Safety System
Check Engine 07 Lavel
Check Fuel Lavel

Check Hydraukic D3l Levet

-
=

ko
-

R R N

-

Yisually Inspect Tractor
Visually Inspect Tires X
Clean Underside of Dack : : X
Lubs Dack Gauge Wheels . X
Lube Tail Wheels . X
Cloan Air Fter Element {1} ) X
Lubs Gaeuge Wheet Fork Tubes X
Lube Tait Wheel Fork Tube X
Check Greass or oil in Gearbox X
Luba Spindie Housing X
Check Battery and Connactions X
Changs Engine 03 {2) X
Change Engine Dit Filter (2) ] X
Clesn Air Fitter Paper Cartridge {1} X
Check Tire Prossure With Gauge X

-

E B LA R R R R R E N E R S S N

Totque Wheel Nuts ' . X

NOTES: REFERENCE: :
FIGURE 7

(1) More often under dusty conditions and when A-See Owner's Manual
mower is equipped with center discharge deck. B-See Engine Manual

C-See Both Owner's and Engine Manuals.
(2) Initial oil and filter change is at 5 hours.



IGNITION SAFETY SYSTEM

Check tractor Ignition Interlock Safety System daily,
prior to operation. This system is important to safety
of persons in the area. It should be repaired immedi-
ately if malfunctioning. To check system follow these
steps:

1. Begin with parking brake engaged, PTO switch
off and lever lock engaged.

2. Disengage lever lock and turn the ignition key
to start position. The starter motor should hot
respond.

3. Lock the lever lock and turn PTO switch on and
turn ignition key to start position. Starter motor
should not respond.

if starter responds to either of these tests, turn off
ignition and make corrections immediately.
Otherwise, proceed with other preoperative checks.

SEAT SWITCH

The seat switch should be checked before each oper-
ation. The machine should not be operated with an
inoperative switch. To check seat switch:

1. Start engage while seated in operator's seat.
Unlock lever lock and raise from seat-engine
should stop.

2.  BReturn lever lock to lock position and restart
engine. Engage PTO switch and raise from seat
engine should stop.

If engine does not stop, turn off ignition switch and
correct immediately.

BREAK-IN SERVICES

A new engine requires speciat break-in maintenance
services. Read appropriate section of owner's manu-
al. Engine oil and filter should be changed after first
5 hours of operation.

ENGINE OIL SYSTEM

Check engine oil level at the start of each day and
again after 4 hours of operation. Gil must always be
between marks on the dipstick.

Change engine oil after first 5 hours of operation.
Refer to engine manual for oil change intervals after
initial change,

To change oil, park tractor on level surface, remove
ignition key, lock the lever lock and apply parking
brake. Remove drain plug from bottom of engine.
Drain oil into pan that holds 3 quarts. Dispose of oil
in accordance with local laws. Remove oil filter.
Lubricate gasket on new filter with new engine oil
and install. Tighten filter by hand only. Replace oil
drain plug.

Add new oil through port plug. When adding new oil,

check level with dipstick (DO NOT OVERFILL). §
engine manual for oil capacity, APl service class g
viscosity.

A WARNING

During normal operation oil heats to a level that m;
cause severe burns. Allow engine to cool before g
vicing.

AIR CLEANER

HYDRAULIC OIL RESERVOIR
i

y N
OlL PORY PLUG
AND DIPSTICK

-

FIGURE 8
Model with Vanguard Engine Shown

HYDRAULIC SYSTEM

A CAUTION

Care must be taken to keep any dirt or moisture frf:
entering the hydraulic system. Small amounts]
either will greatly reduce the life of the componen{:

The hydraulic system reservoir is located under {
seat lid.

Check hydraulic oil level daily. Oil level in plastic 4
should to be half full. :

T e R e R P

-



HYDRAULIC OIL RESERVOIR

FIGURE 9

A CAUTION

Use only 20W40 special oil in hydraulic drive system.

NORMALLY no hydraulic filter change should be
required during life of drive system.

NOTE: If tractor drive performance becomes sluggish
it is recommended that the filter be changed. Great
care must be taken to insure that ALL PARTICLES that
may cause contamination to system be removed from
around filter and housing bafore removal,

To clean around filter before removal, use a solvent
and brush to remove soil and dirt. Then use com-
pressed air to final clean the area.

Only original equipment filters should be used as they
have been precleaned.

When a leak is detected in hydraulic system, stop the
machine at once and repair the leak. Once repaired,
refill hydraulic reservoir.

A WARNING

Hydraulic oil escaping under pressure can penetrate
skin. Before applying pressure to hydraulic system,
make sure all connections are tight and all hoses and
lines are in good condition. To find a leak under pres-
sure, use a piece of cardboard or wood-NEVER use
your hands. Lower all attachments, shut engine off
and remove key before opening any hydraulic lines.
Eye protection should be worn when servicing
hydraulic system.

it is important to keep the transmission pump's fins
and cooling fans clean at all times. If a cooling fan
becomes damaged it should be replaced with a new
one.

LUBRICATION

Use a SAE multi-purpose gun grease on all zerks. Do
not use more than one or two pumps from grease
gun each time.

LUBRICATION REFERENCE GUIDE

1 - Gauge Wheel Axle Bearing ............ 8 Hrs.
2 - Gauge Wheel Fork Bearing ........... 40 Hrs.
3 - Spindle Bearings .. .................. 8 Hrs.
4 - Tail Wheel Fork Bearings ............ 40 Hrs.
5 - Tail Wheel Axie Bearings . . ............ 8 Hrs.

Q. o ‘

)

-3

FIGURE 11



10

DECK GEARBOX

The gearbox is shipped filled with synthetic grease.
Keep it full at all times. If grease should be needed,
use Mobil Mobitith SHC 460 synthetic lubricating
grease or its equivalent. Use a grease gun to fill box
until grease appears from vent plug.

NOTE: After refilling, grease will purge from vent plug
until maximum operating temperature is reached.

VENT PLUG

GREASE ZERK

FIGURE 12

COOLING SYSTEM

A WARNING

Never attempt to clean or make adjustments on
engine while it is running.

Grass, chaff or dirt may clog rotating screen and air
cooling system. Yearly or every 100 hours remove
cooling shrouds and clean cooling fins. Also remove
dust, dirt and oil from external surfaces of ‘engine
which can cause improper cooling. In extremely dusty
or dirty conditions, or when the mower is equipped
with center discharge deck, clean more often.

IMPORTANT

Do not operate engine without cooling shrouds
installed. Operating engine without cooling shrouds
will cause engine damage due to overheating.

ENGINE AIR FILTER

Clean and apply oil to foam precleaner every 25
hours. Every 100 hours paper cartridge should be
removed and cleaned. Perform these precedures
more often in dusty conditions. See your engine man-
aul for further instructions on air cleaner care.

FUEL SYSTEM

Fuel tank is located under tail cover just back of the
operator's seat. Capacity of fuel tank is 5. gallons.

Always keep and use clean, fresh fuel. Regy
UNLEADED gasoline with a minimum 87 octane,
ing is recommended. Leaded gasoline may be usg
unleaded is not available.

NOTE: WE DO NOT recommend use of gasaj
which contains alcohol, such as gasohol. Howeve
gasoline with alcohol is used, it MUST NOT cony
more than 10 percent Ethanol and MUST be remo
from engine during storage. DO NOT use gasoj
containing Methanol.

A WARNING

Observe usual fuel handling precautions. Do |
smoke while refueling. Do not fill tank with eng
running or while engine is hot. Allow engine to ¢
before storing machine inside a building. Keep f;:
away from open flame or spark. Read and observe
safety precautions in this manuak.

An inline fuel filter is located under the seat!
between the engine and fuel tank. If the fi
becomes plugged, it should be replaced. ;

1
There is a fuel shutoff valve located on the bottom
the fuel tank. This valve should be closed to prey
fuel loss when changing filters, doing other eng’
work or transporting the machine.

ELECTRICAL SYSTEM

The electrical system is 12- volt, negative grouj
Factory installed battery is a size UTIL, 300 CCA. T
battery is located under tail cover of the tractor.

Check battery connections every 40 hours to ensj:
they are clean and tight. At same time check for pf:
er electrolyte level.

A WARNINé

When charging battery, keep away from open fla
or sparks. Do not breathe battery fumes. Avoid 9§
contact with baitery acid. Wear eye protection. If ¢
tact does occur, flush area with cold water and ¢!
sult a physician. :

A WARNING

these  procedures to avoid sparks that could cafs
battery gases to explode: ‘

AT St T S

1. Attach first jumper cable from postive {+} f
minal of good battery to positive (+) terminalz
dead battery.



prc s
m

2. Attach second jumper cable from negative (-)
terminal of good battery to FRAME OF UNIT
WITH DEAD BATTERY.

A 30 amp fuse, located under seat lid next to the
starter solenoid on the back of the engine compart-
ment, protects the electrical system. if there is an
overloaded circuit, fuse will blow. Cause of the blown
fuse should be located and fixed before a new fuse is
installed.

EXTERIOR SURFACE

Exterior surface of tractor should be washed regular-
ly {a minimum of monthly) but more often in corrosive
environments. Spray paint is available from your deal-
er to cover scrapes and chips and to protect against
rust.

Mower deck should be cleaned after each cutting for
best cutting results. If cleaned hefore clippings have
dried, water pressure from a garden hose can be used
to clean underside of deck housing. If clippings have
dried, a putty knife may be used to remove accumu-
lation from under deck.

Every 40 hours remove deck covers and clean debris
from pulley box. Do not operate machine without
covers in place. To tilt deck for cleaning, see Machine
Operation Section, TILTING DECK FOR SERVICE.

IMPORTANT: Do not direct spray from pressure wash-
er at bearing areas. moisture can be forced into bear-
ings causing premature failure.

TIRES AND WHEELS

Visually inspect tires daily. Check tire pressure with
gauge every 100 hours or whenever tires appear low,
Tire -pressure in both drive tires should be equal and
set at 10 to 14 PSL. Tail wheel tire pressure should be
10 to 18 PSI. The deck gauge wheel tire pressure may
vary depending on ground conditions—a minimum of
8 PSI to a maximum of 14 PSI may be used. Always
keep pressure equal in gauge wheels to maintain
even cutting.

STEERING CABLE ADJUSTMENT

The steering levers should move fully forward without
binding. The machine should not creep with engine
running and steering levers in neutral. The machine
should drive in a stratght line with steering levers fully
forward.

A WARNING

Do not attempt to adjust steering cables until you
have read this entire section. Stop engine while plac-
ing the tractor on blocks.

Block up tractor so that hoth drive wheels do
not touch ground and are free to move. Block
tail wheel and gauge wheels so that tractor will
not fall from block.

Adjust forward stop of steering levers.

a. Raise seat fid.

b. Loosen bearing blocks at steering levers.
{see figure 13).

c. Push top of steering levers fully forward.
Both levers must contact forward edge of
seat lid notch and lfevers must be aligned
with each other. (see figure 13A)

FIGURE 13

SEAT LD NOTCH

STEERING LEVERS

FIGURE 13A

Adjust neutral position of steering levers.

a. Run engine. Move steering levers backward
and forward.

b. Lock steering levers in neutral position. Drive
wheels should stop turning.

c. Adjust neutral position as needed. Loosen
nuts on end of steering cables. (see figure
13B) Move in direction that stops drive
wheels. Tighten nuts,

Adjust tracking if machine will not travel in a
straight line with steering levers fully forward.

a. Always turn engine off hefore making track-
ing adjustments.

b. Machine tracks to right when both steering
levers are fully forward. Loosen left control
link and move a small amount to rear in bell-
crank slot. Adjust as needed.

1



12

STEERING
CABLE
CONTROL NUTS
LINK
ADJUST HERE
FOR TRACI(IN_G BELLCRANK
FIGURE 138B
c. Machine tracks to left when both steering
levers are fully forward. Loosen right control
link and move a small amount to rear in bell-
crank slot. Adjust as needed.
BRAKE ADJUSTMENT

Occasionally test brake for proper adjustment by
backing the machine onto a 26 degree incline. With
engine running, engage lever lock and apply parking
brake. The tractor should remain in position. i not,
follow these steps and adjust brake:

1. Block up side of tractor that does not hold.

2, Apply parking brake.

3. Shorten brake linkage rod by turning locknut
clockwise {see Figure 14) until wheel can not

be turned by hand.

4. Repeat above steps on other side if needed.

BRAKE LINKAGE ROD —

FIGURE 14

ELECTRIC CLUTCH ADJUSTMENT

Clutch clearance is too wide if clutch will engage
when the tractor is cool, but will not when it is warm.

ADJUSTING NUTS
ADJUSTING SLOT

FIGURE 15

To adjust clutch, follow these steps:
1. Unplug electrical connector to clutch.

2. Remove clutch stop so clutch body can be
rotated.

3. Place a .012 feeler gauge in oblong slot by
adjusting bolt. Adjust so that gauge starts to
drag. Adjust all three bolts.

4,  All three points should be checked again
because adjusting one may change the others.

b. Reinstall clutch stop and plug in electrical con-
nector.

DECK HEIGHT ADJUSTMENT

Cutting height of all decks on all air cooled models is
adjustable. Place mower on level surface. Turn igni-
tion key off and remove key.

A WARNING

Stop engine. Make sure PTO switch is off. Engage
lever lock and remove ignition key before getting off
machine.

Raise deck and lock in raised position. Remove gauge
wheel wing bolts and move gauge wheels up or
down to desired height. Current gauge wheels can be
adjusted by removing only one wing bolt at a time.
Gauge wheel bracket will rotate to desired height.
Both front and rear of wheel bracket need equal
adjustment. Replace wing bolts and tighten handle
nuts, Remove rear deck pins and adjust back of deck.
For best cutting results, in most conditions, back of
deck should 1/8" to 1/4" higher than front.

Lower deck to ground and check cutting height.



4. Remove beilt and install new belt.

5. Reverse steps 1 through 3.

DECK PINS

6. Tension is applied to top section of drive belt
with spring loaded idler puiley. No adjustment
is available.

WING BOLTS

//ﬂ,

FIGURE 16
BLADE CARE

For best results, cutting blades must be kept sharp.

A DANGER DECK BELT REPLACEMENT

Never work with blades while engine is running or 1. Loosen deck drive belt {see Deck Drive Belt
PTO switch is on. Engage lever lock and remove igni- Saction).
tion key.

, 2.  Remove deck covers.
@. To service blades, tilt and lock deck up to remove

blades. Do not sharpen blades while on deck. Blades 3. Loosen belt tension on idler puliey and remove
may be sharpened on a grinder or by filing. When belt from pulley.

.grinding, care should be taken to maintain blade bal-

ance. A balancer should be used to check blade bal- 4. Unboit gearbox mount from deck and remove

ance before reinstallation on mower, Unbalanced or belt from under gearbox pulley.

bent blades will cause excessive vibration and

decreasas life of deck parts. 5. Remove old belt from spindle pulleys.

Always use new lock nuts when remounting blades. 6. Replace with original equipment replacement

belt available from your factory authorized deal-
- er.
A WARNING

7. Place belt in groove on the gearbox pulley and
: rebolt gearbox mount.
Do not use any form of heat to straighten a bent
blade. Do not weld a cracked or broken blade. 8.  Put belt on pulleys and apply tension with idler
_ pulley.
DECK DRIVE BELT REPLACEMENT

(See figure 17) 9. Replace deck covers.

1. Remove beit guard.
2. Push idler pulley to release belt tension.

3. Remove cross bar pin from left-hand arm.

%’A CAUTION

Care must be taken when removing cross bar pin as
the deck springs will cause the cross bar to fiy up
when pin is removed.



14

PUMP DRIVE BELT

The pump drive belt is kept tight by a sp-ring loaded
idler. No adjusting is necessary, but the idler should
be checked periodically to see that it moves freely.

To Replace Pump Drive Beit:
1. Apply parking brake and lock.
2. Remove spring tension from idler.

3. Remove 1-1/6" spacer from between pump fan
and pump cross shaft.

4. Remove belt from engine pulley and then from
pump pulley and fan.

5. Install new belt over pump pulley, then engine
pulley and reverse steps above.

STORAGE

End of Season Machine Care:

When. storing tractor at end of season, the following
steps should be taken to insure readiness for next
mowing season:

1. Remove all grass, dirt and trash from tractor
and deck.. Wash both tractor and deck, includ-
ing underside of deck.

IMPORTANT: Do not direct spray from pressure
washer at bearing areas. Moisture can be forced into
bearings causing premature failure.

2.  Check thoroughly for any worn or damaged
parts that need replacing - order them from
your dealer.

3. Thoroughly lubricate machine according to
lubrication instructions.

4. Lightly oil underside of deck to prevent rusting.

5. Drain fuel tank and run engine to remove all
gas from carburetor.

6. Perform engine preparations as  ocutlined in
engine owner's manual. )

7. Protect battery from freezing temperatures.
Occasionally recharging battery during storage
will extend battery life.

8. Store tractor in a dry place away from sparks or
flame.

MOVING TRACTOR WITH ENGINE
INOPERATIVE

Hydraulic pumps have a dump valve located on front
of pump. It is activated by a lever located at lower
front of base (see figure 18). To engage dump valves,
push dump valve lever past lever stop and push lever
down. To reactivate pumps, push dump vaive lever
past lever stop and raise lever so that it rests on top
of lever stop.

DUMP VALVE LEVER

&

FIGURE 18

INSTALLATION OF DECKS

Following steps are suggested for installation of deck:

1. Remove deck from packing crate and place on
level surface in front of tractor.

2. Hemove two 1/2" bolts and bushings from
deck mounts. Remove 1/2" deck pins from
deck adjustment holes in back of deck.

3. Remove belt guard from lift arm.

4. Push both arms down at same time to align
heles in arms with holes in deck mounts. Once
arms are down, one arm may be released while
you place bolt and bushing in first arm. Push
other arm back down and install bolt and bush-

ing.

NOTE: If machine is equipped with an electric lift, it
must be run to it's lowest position before you can
attach arms to deck.

5. #Place deck drive belt over gearbox puliey.

IMPORTANT: Gearbox pulley must be aligned.
Fasten to gearbox shaft with locktite.

6. Raise deck lift arms enough to install deck pins
at desired cutting height.

7. Raise deck with lift arms and lock in raised posi-
tion. Install front gauge wheels mounts at
desired cutting height,




15

8. Lower deck to ground. Put idler pulley over top
of belt for tension. Install belt guard to deck lift

arm.

Install Fas-tatch foot guards and plug deck safe-
ty wires into deck safety switch.

10.  Check blade bolts to bhe sure they are tight.
Also remove pulley box covers and check deck
belt tension.

NOTE: Tail Weight Kit for 62" Deck.

Some 62" decks are shipped with a 13 b, weight kit.
it is not used on this machine.

When running deck be sure that area is clear of per-

sons and pets. Only operate deck while sitting in
operator's seat,

m



16 TRACTOR TROUBLE SHOOTING GUIDE

SYMPTOMS

PROBABLE CAUSES

SUGGESTED REMEDIES

Starter Does Not Crank

Ignition Interlock Safety
System not Engaged

Engage System

PTO Switch in ON Position

Put Switch in OFF Position

Weak or Dead Battery

Recharge or Replace Battery

Fuse Blown

Replace Fuse

For Additional Causes

See Engine Manual

Engine Cranks But Does Not Start

No Gas or Line Plugged

Fill Tank or Replace Plug

No Fire at Spark Plug

Clean or Replace Spark Plug

"Sea Engine Manual or Dealer

Numerous Other Causes

See Engine Manual or Dealer

Engine Runs with Loss of Power
or Excessive Black Exhaust

Restriction in Air Cleaner

Service Air Cleaner

Poor Compression or Timing

See Engine Manual or Dealer

Tractor Jerky When Starting
or Tractor Operates in One
Direction Only

Steering Cables Need Adjustment

Adjust Cable

Pump or Wheel Motor Faulty

See Your Dealer

Qil has been Contaminated with
Water or Dirt

Drain Oil From System and Replace
or See Your Dealer

Hydraulic System Operating Hot

Damaged or Broken Fan

Replace Fan

Cooling Fins Plugged

Clean Cooling Fins

Hydraulic Pump Faulty

See Your Dealer

Tractor Creeps When Steering
Levers are in Neutral

Steering Cables Out of Adjustment

Adjust Steering Cables

Tractor Creeps or Veers in
One Direction

Steering Cables Out of Adjustment

Adjust Steering Cables

Hydraulic Pump Faulty

See Your Dealer

Tractor Creeps with Parking
Brake on

Brake Qut of Adjustinent

Adjust Parking Brake

Engine Overheating

intake Screen Clogged

Clean Screen

Cooling Fins Clogged

Ses Engine Manual for Cleaning

Engine Oil Pressure Low

Low Oil Level

Add Qil

0il Sending Unit Faulty

Seea Your Dealer

Qil Diluted or Grade
Too Light

Change Oil and Check for
Source of _Contamination

Amp Meter Shows Discharge

Wiring Defective

See Your Dealer

Alternator Defective

See Your Dealer

High oil Consumption Engine Knocks

and Other Engine Noises

Numerous Causes

See Engine Manual

Electric Clutch Will Not Engage

Deck Safety Wires Not Plugged In

Plug Wires In

Loose or Faulty Wiring

Check Wiring

Seat Switch Faulty

Change Seat Switch

Clutch Out of Adjustment

Adjust Clutch

- Grass Cut Uneven

Deck Height Adjustment
Not Even on Both Sides

Adjust Height

Tire Pressure Unaven

Check Tire Pressure

Blade Bent

Replace Blade




17

SPECIFICATIONS

Tractor Model G1897V | G2097V G2597K
Engine Make Briggs and Stratton Vanguard
Type, 4 Cycle : 2 Cylinder Gas
Horsepower 18 (13.4 kw) 20 (14.9 kw) 25 (18.6 kw)
Displacement 44 Gu.Inches (723
34.75 Cu. Inches {570 cc) cC)
Maximum BRPM 3600
Starting System 12 Volt :
Charging System 16 amp | 20 amp
Battery 12 Volt 300 CCA Size U11L
Transmission Sundstrand BDU-10L
Final Drive Agri-Fab ZT
Brake - Dynamic Braking Through Drive
Parking Brake Band
Clutch Electric
Attachment Drive 1-B Belt
MPH Forward & Reverse 0-7 MPH (0 to 11 km/h)
Turning Radius Zero '
d (. Tire Size, Drive 19 x 9.50-8
> Tire Size Tail 16 X 6.50-8
Seat Vinyl, Adjustable with Optional Arm Rests
Wheel Base 41" (1040 mm)
Height, Tractor 48.5 (1230 mm)
Width, Tractor 49" (1244 mm)
Length, Tractor 69" (1750 mm)
Weight, Tractor (Shipping) 660 (299 kg) | 685 (310 kg)
Available Deck Widths 52" (1320) 62" (1575mm), 72" (1830 mm)
Features Electric Deck Lift (Optional)
Tilt Back Deck
Interlock Safety System
Hour and Amp meter
Dual Headlights
Rear Frame Weight
FLUID CAPACITY
~ [Tractor Modet G1897V | G2097V i G2597K
g’ Fuel Tank , 5 gallon (19 Liters)
' Engine Oil with 2.1 quart (2.0
filter 1.75 guart (1.65 Liters) liters)
Transmission 4 Quart (3.8 Liters)







PARTS LIST

TABLE OF CONTENTS

BOOSIET Fafl ..ottt et ee et 21
Engine and Attaching Parts (Briggs and Stratton Vanguard Model)................ 21
Engine and Attaching Parts (Kohler Model) ........ocooeeee oo 23
FUBL SYSIEML ..o et e e et 23
BIECHIC CIULCN oo, 25
Base ASSEIMBIY. ...ttt er et 27
BOdY ASSEMBIY ...t 29
Seat Lid and SteeriNg .....c..cov vt ea et s 31
Dual Taill WHEB! ...ttt e 33
Single Tall WHeel ...l e e sesn e 35
Pump Drive Cross Shaft............ccooeeeee et e, 35
Drive ASSembly R.H ... 37
Drive ASSEMDIY L.H.c.occi et 39
Transmission - ZT DIIVE ........coiuieici et e s e re e e 41
Hydrostatic PUMP - ZT DIVE ....veeeee et 43
Parking Brake ...ttt et 45
Steering Cable Kt ...t 47
LI  LBVET ..ot et c et st ers et oo eees e 47
HYAraulic SYSIEM ...ttt et e esse s s et 49
Electric Deck Lift (includes wiring diagram) ..........ocoooceeveeoeeeeeeeee 51
Electrical System — Vanguard Tractors.........cveeeeeeceeevesevoreeeeeeesseeseeoeon 53
Electrical System — Kohler Tractors .........ccceeeecev e, S 55
DIBCAIS ...ttt st et 57

Mower Decks

525D Deck Shell, Covers, Gage Wheels and BracketS..........ccoooeeveeeeveevno, 59
523D Blades, pulleys, Belts and Spindles ............ccoovveeeerereeeeeeeeeeeeee e, 61
625D Deck Shell, Covers, Gage Wheels and Brackets........coveeeeeeeeeevvvnn, 63
625D Blades, pulleys, Belts and Spindles ...........ooeoeeeeeeeeeeeeeeeeeeeeseenann 65
725D Deck Shell, Covers, Gage Wheels and BracketS........oooocevvveeoveveennn. 67
725D Blades, pulleys, Belts and SPiNdles ......cco.voeeeeeereeeeeseeeeeeseeeeeeesereenenn. 69
Gearbox - Deck Serial Number 010706048 and Prior .......coeeeeeeeevvevevennnan. 71
Gearbox - Deck Serial Number 010706048 and After ......oooueeeeeeeeoeerveirann 73
MUIChINg KIt Parts ..ot 75

19



20

R) -—@ C




SN EWON -

10
11
12
14
15
16
17
18
19
20

21.

22
23
24
25
26
26
27
28
29
30
31
32
33
34

o)
"\IO)U‘I-&OJN*-‘Q

PART NO.
44857
BR93805
C44858
C44859
C44860
C44861
C46079

C44853
C46506
C37544
C37543
113-119
131-69
C32455
46563
C46564
C46568
C45111
C45273 .
C28294
221-411
C33949
218-5154
C46222
C37537
192-21
113-207
C37539
C41015
C46507
C46892
C46893
C39403
C46218
C46562
C34374
187-1328
C46744
C46745
C37200

BOOSTER FAN
(G1897V, G2097V)

DESCRIPTION

LOCKWASHER ..ottt e e
SCREW ..ottt

FAN - DOOSTON Lo
SCREEN = rotating.......o.cceeoeeeeeeceeet e
PIN = IOt .o
SPACER = AN ...t e

ENGINE AND ATTACHING PARTS
(G1897V, G2097V)
BRIGGS & STRATTON VANGUARD MODEL
(See your local engine dealer for other parts and repairs)

ENGINE - B & S Model 350447, type 0139 (18 NP) veevoveeeeeeeeeeesooooo
ENGINE - Briggs & Stratton Model 351447, type 1192 (20 1] FU
ELEMENT - 81 ClaNET ...t
PRE - CLEANER .......cooiiiiie e e et

CLAMP = @XRaUSt......o.ceeeeeeeeee e
FITTING - street elbow, 1/8’ - 27 NPT 90° .....oovoeeeoeeeeeeeeeoeoeooo
NIPPLE - PIDE 3.5t
PLUG = 172" 20 .o

PULLEY - engine (includes 83-55 SEE SCreW)..........cooovmeeoeeeeoeooeoooo
KEY = 147 X A7 X A7 e e
MUFFLER ..o
CABLE = ChOKE ...ttt

ANGLE - air duct 8-172" I0NG ... e
ANGLE - @il dUCt 15" 100G w-vuceevvecreeeeceeeee e
SCREW - Heat Shield......c..oueieiieeceeeeeeeeeeeeeeeeeeeeeeeeeeeeeeeeoo

........ 2
........ 1
........ 1
........ 1

........ 3
........ 2
........ 1
........ 1

........ 1
........ 1

21



22

KOHLER COMMAND SERIES




ENGINE AND ATTACHING PARTS (G2597K)
KOHLER COMMAND MODEL

REF. PART NO. DESCRIPTION REQ'D
1 48504 ENGINE - 25 hp KOHLER Model CH730 Spec # PA-CH730-0039 .o,
48505 SCREEN - ChOPPET vt ettt e e e e e e
C48506 HOUSING = BIOWET ...ttt e s s st s s e ee e e
2 113-233 BOLT = 3/8” 18 X 1=3/8" ...t ee e
3 131-1352 NUT - 3/8" - 18 FlaNQe, 0CK ... et e e et
4 C33757 NIPPLE =0l AF8IN ...ttt e en e
5 218-5154 PLUG = 1727 = 20 ot e e e e et
6 C46569 SHIELD - UPPEr @XRAUSE ..ottt e
7 C46570 SHIELD - lower exhaust .....oeeeeeecveeeeeeesreceeeees s b et et eeeeterire Tt tbaa e rreeroeeennnn
8 C37200 SCREW -6M X 10 .o e erreer e ————— ettt e e anmreerate e e e e e enes
9 121-21 BOLT = 174" - 20 X 1/27 FlANGE ...ttt et ee e
10 131-934 NUT = 174" - 20 fIAaNGE I0CK ...vovieriiieeeeeeeeeeee e e
11 C46573 CABLE - ChOKE ...ttt e ee e er sttt et e et st ee e
11 C46574 CABLE = throtllE....co e e e et etes e e e
12 182-573 SCREW = #10 - 24 X 12 DIACK...1ceiiireeinieeeeeec oot eev e eeee e ee et
13 C34117 NUT -#10 - 24 flange lock.........coeeeeveeeeeecerennn . e eererrie e e —r e eabesasrer e tane e nnrens
14 C37630 BRACKET = Sl0D ettt e v et e e st eereste st e s e s se e e e oo s
15 113-3 BOLT - 174" - 20 X 3147 . oot sttt ee et e ste st e e saee st este et e e e ee e e eeesos
16 131-71 NUT = 1747 = 20 10CK ..o ve ettt et
17 C46563 PIPE = @XNAUSE ...t e e e s v e e
18 28294 CLAMP - pPIPE 1-118" ..ottt e e eeneses et et re e —————————
i9 C43754 FILTER = 0l ettt ettt e s e e e e et et
20 C43755 PREGLEANER ...ttt et et e s et veme e et e e
21 C43756 ELEMENT - Qi CIEANET ...ttt esns e
22 46632 PULLEY = lIVO ettt sttt et ettt e e e e et e st etee e et s ete e e
O 23 C46633 KEY = PUIBY c..vooves oot seeessese e ee e seeeoes oo eeeseees e eooo
24 33200 SPACER ~ 1 ettt e re e e et e en e s e e
25 C48507 - - MUFFLER ..ot et eeererieeerareeeaann—r e e bt s e e et e rreres

FUEL SYSTEM

1 C37554 FILTER « fUBL .ttt e e et e e e s
2 C32328 HOSE - fuel (GUE L0 IENGENY c..eeeee et e ee e
3 214-103 CLAMP = NOSE ..ttt et e ee e e et et e ee e eees e
4 195-521 WASHER - 518"ttt ee e st e e e e e
5 C45334 CAP - fuel ank (With QRUGE).......coee oot e e
6 221-1101 NI P L - PIDE 1187 e ettt et ee e e st e et e sesaee e s e ens
7 C37811 VALVE - SHUEOM .o vese e et e e ns e sen
8 34189 CUSHION = TESBIVOIN ... oot e et e e e e e see s seesesstees st
9 131-911 NUT - 5/16" « 18 flaNge [OCK ..c.vee et veeese e e e eeeraa s e s b e ese e
10 C32455 L0 I (1T OSSP
11 C45333 TANK - fuel (2-1/4” filler tube} (PastC) ..ve oo,
12 C45061 BRACKET - fUBI EANK ettt e ee e ee e en s
13 C45062 STRAP = FUBIEBNK ..ot eee e en e
14 113-17 BOLT - 14" - 20 TOCK o eeteeeeeiee e et e et ee e e eeesesesev e s ans
‘ 15 131-71 INUT = 1747 - 20100K oottt ee s e et e s s
m 16 113-103 BOLT - B8 18 X 17 et e et e e er e e e e e e e e e e e e e e s v eee e e



24




X
CDCO‘\IG)O‘I-P-QJN—‘-m

]
oo-qcnc.n-k-c.ow—xm

PART NO.

C46994
C37562
C31615
195-104
192-21

C31614
192-22

113-312
114-203

PART NO.

C46504
C46632
C46633
C33200
182-22

113-310
C46634
114-303

ELECTRIC CLUTCH (PTO)
(G1897V, G2097V)

DESCRIPTION REQD
CLUTCH ASSEMBLY .....ooomiiiee et et 1
BRACKET - GIUICH S0P ...oeoo e, 1
WASHER - 1@LaINING ...t e 1
WASHER = 7716 oo eeeeeeee e e 2
LOCKWASHER - 3/8”........ovrrtireereesetee oottt eee s s 1
WASHER - 1-1/8” SPACET ..ottt e 1
LOCKWASHER = 7/16” ...ttt 2
BOLT = 7/18" — 14 X 1-1/47 oottt e e, 2
BOLT = 38" = 24 X 1-1/2" oottt et e 1

ELECTRIC CLUTCH (PTO) AND DRIVE PULLEY

(G2597K)
DESCRIPTION REQ'D
CLUTCH ASSEMBLY ...t ettt ess e e ee e es st 1
PULLEY =ttt e e s e e s see ettt 1
KEY = 1747 X A-11187 (oot eeetet et e et 1
SPACER = /7 .ot e e ee s s et 1
LOCKWASHER = 7/167 ..ottt e e s et e 2
BOLT « 77167 14 X 17 ettt 1
BRACKET - ClUECHh SEOP ..o 1

BOLT - 7/16” - 20 x 2-1/2”

25



26

BASE ASSEMBLY




D

LW WWLWWWWRNMNNN — &

- A
Com~NGOMWN M

PART NO.

C486530
Ca7578
C37579
€32455
C37583
C37576
C46622
113-410
113-441
195-105
192-23
129-105
132-310
131-71
37815
C37816
113-4
C37574
C48512
C48514
113-417
195-106
192-23
C37577
113-210
192-21
128-103

C48510 .

113-102
192-20

113-103
195-102
131-911
195-106

BASE ASSEMBLY

DESCRIPTION

BASE ..ottt e

BUSHING ~ pIVOt (378" IONG) c.evveveeeeeeeeeeeeereeeeeeesesee e
BUSHING - pivot {1727 100G} oo
BOLT - 1/2” - 13 X 1-12" oo, e eseeee v ereree e
BOLT = 1727 = 13 X 2-1/4" oo
WASHER - 127 .o e e et eereee oo e

SPRING - it @S8ISE ... v et ceeeee e e e eee e
CABLE - [t oo et

LIFT ARM - RH, FrONbo.oo oo st
LIFT ARM - REAI ..ot ve sttt r s e ste s esee e an

NUT - 5/16" - 18 flange I0CK ...coooeve e
WASHER - 9/16” ...t s s e s

27



28




g

SR ONN M

Q-

24
25
26
27
28
30
3
32
33
34

PART NO.
C46545
C41175
CA1179
C46555
C44844
C37824
C43419
C43420
C35067
C44036
c43421 -
C46560
C34808
192-19
C42056
131-911
113-427
131-70

C46561

C46105
C46552
C37818
C37581
C37821
182-573
C34117
C42903

1311352 .

NSS
195-102
131-934
113-3
195-525
113-650
195-541
113-213
131-356

BODY ASSEMBLY

DESCRIPTION

COVER = FBAE et eteeeeeeeev v essenaaeeeeeenns
GUARD RAIL ..ot
BEARING ..ot ee e et e e

PAD - RH. front, foot....eeueeeee e
BUMPER = RYION c.coviiciicn e
TRIM - tower and rear lid (not shown)........... e
PAD - R.H. side, foot ..o,
RETAINER - stud.......cccovveviiieciiecreeeveeeee,
BOLT - 1/4” - 20 x 3/4” tapping.......cvvevvveevcerenne.
LOCKWASHER - 1/4"......o i

NUT - 5/16" - 18 flange 10CK ......ooceveceiceeceee e,
BOLT - 172" - 13 X 3-1/4" ..o
NUT = 1/27 - 13 10CK et

MOUNT - body, rubber .......cccco oo,
WASHER - body mount..........cccc.coooevervnnnennen.
DASHBOARD ...ttt
SCREW - #10 - 24 X 1/2" (used on dash board)..

NUT - #10 - 24 flange lock (used on dash board)

BRACKET - mounting...........cooviverivinssesvesereeas
NUT - flange 1ock.......oovveriiieinn e
WEIGHT - tail (order from whole goods) W48 kit.
WASHER - 516" X 3/4".....coeeeeeeeeeecerceevene e,
NUT - 1/4" - 20 flange, 10K .ocvvcvvere e,
BOLT - 1/4" - 20 X 34" ..o,
WASHER - 318" .. es vt

29






U'rU'l‘-h-h-h-&-lb-h-h.h-h-bwwwwwmwwmeMMMNMNNNN—k-&A—\—‘-—*«—"—\—*
—‘-O(Omﬂmm-wath(DOO‘QU)@AOJN—AO(DCD‘-JO')UIJ&CAJNAO(QOONGJUi-b.ml\J—'*

—t s
ctoooﬂc:cn-hwmam

PART NO.
48502
C46588
C46591
42895
C37842
C47437
C47440
C44498
C42896
C32455
€30938
C47979
C47978
C48436
C37851
C37837
C37521
C37631
C42894
C46592
C45471
131-934
113-102
105-103
131-69
113-17
195-102
192-20
113-103
182-528
193-1000
111-114
195-521
131-71
113-3
113-17
113-132
192-19
182-525
192-18
C46659
131-911
C48066
197-1036
195-521
C29305
C29306
131-C2
C48440
113-4
C46891

SEAT LID AND STEERING

DESCRIPTION

LID = S@at ...t

BUSHING ... e
BEARING = DIOCK ...t et
LEVER - Steering, UPPEF . voueeeceieeececereeeeeeeeeeeeeeeoeoe oo,
LEVER, -Steering, IoWer . oo oo
SPACER - 1a1CH 1o,
BRACKET - steering cable end .............ooovmeeeoroeeoeoooooo
RETAINER - harness, seat lid ...........ocovveovoeeeoeeoe oo

2

L SWITCH - sealt.........voccc e, e

SWITCH - safety......coeeieeeeee e,
GRIP -~ handle .....ccooeoieceeteee e e

BOLT - 1/4” - 20 x 1-1/2" CAITIAgE «...ovevvveeeeeeeeeeeeeeeeeee e
WASHER = 1A ...t

NUT - 5-16 - 18 flange 106K «oveveoeeoooooooeoooooo
SPACER, BUSTHNG ©.veeeetieecce e

WASHER ...ttt

YOKE -Seat Pan HINGe .....oovoeeieieeeeeeeeeeeeeeeeeeeeeeoeo
BOLT = %4« 20 X 1.0% oot
CAP = LeVET LOCK.....c.ivvieeiercteteeeeeee e,

........................ 1
........................ 2
........................ 4

........................ 4
........................ 1

31



32

DTW10 DUAL TAIL WHEEL




T S W G G G Gy
DLCO~~NOMPARWON=D

20
21
21
22
23
24
25
26

\‘.OCD‘-JG‘)O‘I-R(.OM—‘-E

PART NO.
219-20
C37824
C45610
C45645
C45618
45689
C14919
195-2067
C45841
192-23
113-417
129-105
113-412
C45708
C37860
85-568
C37915
113-448
C37869
C44499
C45636
C45634
C45711
113-646
113-2606
131-356
C45746
113-208.
131-1352
195-541

DTW10 DUAL TAIL WHEEL

DESCRIPTION

FITTING - ubrication 174" = 28 ......ooeeeeeeeeeeeeeeeeeeeeeeeeeeeeeeee
BEARING-DAI 1. .o ee e e

RIM Lottt

NUT - 3/8” - 16 flange 10CK ......oeereriieerie e,
WASHER = 587 X 1-1/27 oottt

33






e
tooo-qc)cn-t:-oom-xg

PART NO.
C37854
C37855
44499
C37857
C37858
C37859
C37860
113-452
85-58
192-23
1298-105
C37824
219-20

PART NOC.
C46612
C37752
C46092
C46100
C16714
C37700
C37704
C46097
C37703
113-207
C46088
113-103
113-104
113-110
192-20
129-102
131 -938
C46609
C46611
195-2067
132-310
C15672
113-209
131-1352
C36998
111-342
C14768
195-103
131-1181
83-55
C46608
C46792
C46658
C37702
195-102

SINGLE TAIL WHEEL

DESCRIPTION REQ'D
AXLE « WNEBE ..ot 1
WHEEL ASSEMBLY = 8Il...cccoieir ettt 1

BEARING - WHREE! ..ottt et 2

TIRE =16 X 6.50 - 8 ..ot et ee et s oo 8

RIM = 8" WIDBATING ...ttt s et et 1
FORK - tail whesl............cou.e..... b E Lo b e A et eae et ts s e st e R e betenee e er et nraeeteanea 1
COLLAR - 88T T oottt et e se et s et e et 1
BOLT = 127 < A3 X 9-1127 ot e et 1
SCREW - set 5/16” - 18 X 1/2” sqUare NEaAG.......covveeeeeeeree s e ee s e 1
LOCKWASHER - 1127ttt et s ee s ee s e s en 1
NUT = 4727 = A3ttt et e et eee e et ees e e s e 1
BEARING = DI 17ttt e e e ses e 2
FITTING - grease 90° 1/4” - 28 self tap (caster pivot) .........ocooeeeveeveeeseeeeeene 1

DRIVE PULLEY AND CROSS SHAFT (TRANSMISSION)

DESCRIPTION REQ'D
BELT - transmiSSIon ArVE .........coov oo e e e e e et e e 1
KEY = 5 X 5 X 25 M ettt s v e e e s e ettt oo e 2
HUB - drive PIAte ... ar s s 1
MOUNT - BBE ettt s s e evese s e e v e e s st e et e, 1
BUSHING ..ottt sttt sn et seeeenen e s 1
PLATE = GIHVE oottt s e aeseraaens ettt ann 2
WASHER = 5/168” 10 Q8 .eeviveeeeee et eeeeerase st et oo e seee e 4
SHAFT = CIOSS c.rieeei sttt ettt et ee e s see s st s ee e e e e e e e et eeeee e eseees 1
SPACER = 17 ettt e ettt et e st e e et e e e e e e e UAR
BOLT = 3787 - 18 X 17 ettt ettt et e e e e 2
PULLEY - drive (includes drive plate).........ouceeeceeecriiccieee et eeeeeva 1
BOLT - BB = 18 X 1 ettt e e e es e UAR
BT - B/18" - 18 X 1= 4 et e e ee et oo e e UAR
BOLT - B/ 168" - 18 X 2 1447 ittt eee e e s e ee e e UAR
LOCKWASHER - B/18” ...ttt ev e e easeeees st s es e 8
NUT - 57187 = 18 ettt e e e s ee e s e se e st e st oo e 8
NUT = 3f8” = 18 fIANGE TOCK -....veovetieee et eeee e e s e 2
ARM - idler (G1897V, G2097V) shown ........ et eeaaterret et eeatteeannneeeeebenaree it reenenann 1
ARM - A1Er (GZ2GTK) .ottt e e e e e e e e e e e et esse st e srersasessens 1
WASGHER - 1127 X 7187ttt e e e e v se et e e e e s e st s ssenes s 1
PIN = GOtEr - 1787 X 1™ ettt e e e sr e e s e se st e ee e e s e 1
PULLEY AGIET .ottt et ee e e e e st s e nee s e s e seetsets e seea 1
BOLT - 3787 - 16 X 1172 e e ee e et et earss e ee s s e ees e ss e 1
NUT = 3787 ~ 16 NG 0CK «..vvveeeeete ettt ee e en e 1
SPRING = EBNSION (oot etee e e vsra e ve e et ea e estessensseseess e omeen. 1
BOLT - Carmiage 318" = 18 X 1 oot e vt vesserareeesateae et snse st aatate e oo, 1
SPACER = 3/87 X 1127 oottt ee et e et et e e em e 1
WASHER = 3/8”.......eeeeeeee ettt e ee et ee e oo e nne 1
NUT = 378" = 16 MOCK ..ottt ettt s e et e e e ee v 1
SETSCREW - 5/16” - 18 X /16" ..ot 2
FAN - LH offSet COWY .ot 1
FAN - RH centerad COW ... et e e 1
LINK = idIer SPFING ...coviiiiiiii ettt e et are e 1
SPACER - A7 ettt ee et e e e et UAR

35



36

DRIVE ASSEMBLY R.H.

= T
COUT B WM -

11
12
13
14
15

17
18
19
20
21
22
23

25
26

27
' 28
29
29
30
31
32
33
34
35




A
m
il

Y
OMUO = WRN -

11
12
13
14
15
16
17
18
19
20
21
22
23
24
25
26

27
28
29
29
30
31
32
33
34

35 .

DRIVE ASSEMBLY R.H.

PART NO. DESCRIPTION ' REQ'D
C46087 TRANSMISSION - ZT {see page 41 fOr repairs) ............cc..coeeeevreovrevreerssrereserenn 1
C37730 BAND = BIEKE. ...t et 1
C37731 DRUM = BI8KE ...t cten sttt e s eee e 1
C37732 RING = SI8P ettt et et ee et e e st e e se s st oo teeee e soss 1
132-320 PIN - COEI 332 X 3147 ... ettt e 1
195-525 WASHER - .40 X 817 ettt e e e e, 6
195-102 WASHER = 14 ..ttt et v e e et eeeess 1
C37736 SPACER ...ttt ea st s et et e e et et e e eten et et sesos 2
Ca7737 RING = SN8D ..ot cae et ee e s et e ettt 1
C37738 GEAR ...ttt ettt e et en e e e et etes s et eesnnes 1
C37739 BEARING ...ttt ettt en ettt eeee s e se st 1
C37740 SPACER oottt et e et rea e eeen s s 1
C37657 NUT = JUG 1/2-20 ..ottt s et eae e s er e 4
C45399 PUMP - hydro R.H. (see page 43 fOor repairs) ...........occoveeeeeeeeeeeeee e 1
C45166 LEVER - transmission dump R.H ..o, 1
C37743 BRACKET - dump 1@VEE STOP.....eicvecreniieeseeenect s e e e esese s 1
C37744 SPRING = COMPIESSION -t ee e st e e e ee et etees e eeseea 1
195-104 WASHER = 3/8”....o.titi i eetrestieie et se st en e eesen e s e s et e e see s 1
C45900 “O” RING = IMOUNEING. .-ttt er et e ee e ee e ee s et ee e e e 8
C37747 BOLT - dUMP BVET ...ttt s e et ee e e e s eee et e 1
192-20 LOCKWASHER - 516" ...ttt ecee et st et 4
129-102 NUT = BHB” - 18ttt et ee e e ee e s ererseen e 2
C48458 WHEEL ASSEMBLY ...ttt et e eesneeeeseas s 1
C37652 TIRE - A8 X 9.50 = 8.ttt ettt st e ensae e s eev e e an e 1
C37656 RIM - WHhEBl 8 X 6. e 1
113-120 BOLT - 5/16” - 18 X 1=3/47 ..ottt en e e en e tes e aen 2
113-134 BOLT - 518" = 18 X T=1/2" et ev et e e e e e 2
113-203 . . BOLT = 3/8: ~ 16 X 3112 ettt e ee e e et 8
113-267 BOLT - 3/8" - 16 X 4” MOUNTNG .c.c.eetrtreeiet e ev e s s 2
131-1181 NUT = 378" = 18 10CK w.vviiieticevieeenerieeset et e st en s een s een e eae e se e ne 1
C37752 KEY =5 X 5 X 25 MIM .ottt ese e er et e e 1
192-21 LOCKWASHER - 3/8"..........ccoonn... S ORI 8
218-5354 ADAPTER - pUMP OULIBL. ...ttt ettt st ettt aeseen e e 1
218-5278 ADAPTER = 80° pump NIt .......coviorieeeeiereeeee et et e 1
129-103 NUT = 3787 16ttt eee e eeeeeenetseeman e 8

37



38

DRIVE ASSEMBLY L.H.




36

PART NO.
C46087
C37730
C37731
C37732
132-320
195-525
195-102
C37736
C37737
C37738
C37739
C37740
C45398
218-980
C45165
C37743
C37744
195-104
C45900
C37747
19220
129-102
113-120
113-134
129-103
131-1181
C37752
192-21 .
218-5354
218-5278
113-203
113-267
C48458
C37652
C37656
C37657

DRIVE ASSEMBLY L.H.

DESCRIPTION REQ'D
TRANSMISSION - ZT (see page 41 for repairs) ..........o.cooceeeeeeeeeeeeeeeeeeoeeeee e 1
BAND = BIAKE........cooeiieieie ettt et b 1
DRUM = BIaKE.. ...t a v 1
RING =~ SNAP c.cvtie ettt et n e e e ar e e e e 1
PIN - COEE 37327 X 347ttt s s et e 1
WASHER = 407 X 81"ttt e ee e eees e e e ee e G
WASHER - /47 .ttt er e e s e e 1
SPACER ..ottt et et et e es s eea 2
RING = SN ..ottt et et e e e eme s et e 1
GEAR -ttt sttt et ettt ee et et e eeee e 1
BEARING . ...ttt et ee sttt e e e s, 1
SPACER ...ttt en ettt e et n e e 1
PUMP - hydro L.H. (see page 43 for repairs)...............ccoooveeeeeeeeeeeeeeeeeeeeeenn 1
FITTING - 90° male to female ......cccoveeeceeec e et e s 1
LEVER - transmission dump L.H ..o 1
BRACKET - dump 18VET SOD ettt er e 1
SPRING - COMPIESSION wocveuieirveiiierie et ceeeesases et e e eees e eeeesasess st s oo e 1
WASHER - 3/87.......ise ettt e eren e et s eeeee e 1
“O7 RING = MOUNHNG. ..t evieeeciictittiee ettt e naee e enees ettt eeae 8
BOLT - QUMD IBVET .ttt e e n e e e ee e 1
LOCKWASHER = 5/16”..... ettt ettt ee st n s e 4
NUT = B/18% 1Bttt ee ettt e e e s et 2
BOLT = 516" = 18 X 1-3/4" .ottt ettt et et 2
BOLT = 5/16” = 1B X 7-1/27 .ottt enee ettt ae e s 2
NUT = 3787 16 ettt ee sttt s en e e e e ee s esese s ees 8
NUT = 318" = 18 10CK ...t et ettt et ettt te e e e ees e e e sees 1
KEY =5 X 5 X 28 MM ..ottt et et eee et et te et e e e e ee s eerensees 1
LOCKWASHER - 318" ...ttt e s s sesre s e 8
FITTING - male adaptor pump OULIEL...........c..ccovmmmimimiiecececete e e 1
FITTING - male adaptor 90° pump inlet .........cooovoeeeeceeeeeecec e s 1
BOLT = 3/8" - 16 X 3-1/2”" MOUNUNG.ce.vevveieeeceeeeeeee e er e et eeeaen 2
BOLT - 3/8” - 16 x 4" mounting........ccocoeveveeervennnn.. et as e e aeent e 6
WHEEL ASSEMBLY ~ N0t SNOWN....uoeoeicecteieeee ettt e vees e 1

TIRE - 18 X 9508 .ottt ettt ene e een 1

RIM = WhEel...ooeee e e s enees s e erseneennenn ]
NUT = IIG 1727 20 oottt ettt e et et r e et e s et an et eeeees 4

39



40

TRANSMISSION - ZT DRIVE

&
=
.
-
]
3
E
]
-
7]
e«

c
)
£
£
T
@
3
T
o
@
o
E
2
=
[+
=
@

with gear Ref. 23




PART NO.

40898
NSS
NSS
NSS
C40902
C43685
C40904
C40905
C34464
129-102
C40908
C40209
C40910
113-12
113-119
C34447
C34446

‘C37736

C37740
C37739
C37737
C37738
132-320
C37730
C37731

C37732
C43686

C43687 .

C43688
€43689
C43752
NSS

TRANSMISSION - ZT DRIVE

DESCRIPTION

GEAR =80T ..ottt e

RING-Tet@iNING ..ottt eans
GEAR - INPUL. .ottt e e
PIN = COMOI ... et as

GASKET - ROUSING ..ovvivircesrnieec e s eee e esea b s et e s
SEAL-OI . et ettt

GREASE - 10 oz. tube (2 required) ..........cccovvivvveneceeeeeresreseeseseeees
GEAR - (use C43685, C43686)...........ccecvreriireeeeceresrevee et

41



HYDROSTATIC PUMP-ZT DRIVE




®-

| S S S U W QR T W G §
CORNDNP WN2ODQOddOH0DOMN-=

PR R R
I N4

M RN
~d

b
co

PART NO.

C45398
C45399
C34124
C34125
C34126
C43690
NSS
NSS
NSS
NSS
C34128
NSS
NS3
NSS
NSS
NSS
NSS
NSS
NSS
NSS
NSS
NSS
C45408
NSS
NSS
NSS
NGS

C43751

C43750
C43749
C34129

HYDROSTATIC PUMP-ZT DRIVE

DESCRIPTION

PUMP - hydrostatic L.H. (CW)....cooovoieneee e
PUMP - hydrostatic R.H. (CCW} ..o
PLUG - PIPE oottt e

KIT - check valve (with check ball) top ......ccooveeeeeeeieeean
PLUG - CheCk ValVe ...t

SEAL — i ettt st vt
SEAL = HP et
SEAL = [Pttt
KIT - check valve (with poppet) bottom .........coooovvoeeeeeeree .

PLUG - check Valve .......cocoiieeeeeeeeeeeeeeeeeee

43



44

PARKING BRAKE




A
(OOD"-JO)U\-PQ!N—*I’_H

PART NO.

C46596
C37631
C46601
132-332
113-3
131-934
C46602
113-2
C37733
C37724
131-71
195-102
C37725

PARKING BRAKE

DESCRIPTION

LEVER - Brake .......ooioeeceisceeeeeeeeeoooeoooo

ROD - brake lever ...
PIN - cotter 3/32" X 1" ...
BOLT - 1/4” =20 X 374" ..o
NUT - 1/4” - 20 flange 10CK .....veveeceeeeeeeeooooo
SHAFT = BraKe....vuu. oot
BOLT - 1/4” = 20 X 5/8” ..o e
ROD - brake Caliper.........o.uvuveercoeocesooseeeeeeoeoeoooo
COLLAR - caliper 100 .......cooouuiveeeieeeeeoeoeoeseoeooooo
NUT - 1/4” - 20 10CK ..o
WASHER = 5/167 X 3/4™......ccocmmruereeeeeeeeoeeeeee oo
SPRING - COMPIESSION ........ouvuurvveeeeovroeeseeeeeeeeooes oo

............................ 1
............................ 4
............................ 2
............................ 1
............................ 2

............................ 4

45






- A
ocooo--xcbm-bwm—xm

BRI MR PO AN = b e o md o o3 md
NRERWKN-S2OO®E~NDHICT WK =

o woO~N R W =

%

C43293 STEERING CABLE KIT

PART NO. DESCRIPTION REQ'D
C42894 CABLE - StEEMING 4B ...t 2
193-1000 NUT = F10-32 oo 8
C42895 BUSHING - steering cable...........cooooovvveeeiei VO 8
114-111 BOLT - 1/4” - 20 X 1 CAMIAYE.......c.cevveeerertseeeeeeteeeeees oo 4
195-102 WASHER - 14", e bt e et 10
131-71 NUT = /8700 ettt et 6
113-4 BOLT - 1747 = 20 X 17 oottt 2
C42896 BRACKET - steering cable end..........ooeeeroouooeeeeeeeoeoeeoeeooooooo 4
C42897 LINK - CONIOE €aBIG ... oo 2
C42898 BELLCRANK ..ot ee s 2
C16714 BUSHING ......oocoriieeieeceeeeeee ettt b et e s e e e e ey 1
C42901 BRACKET — bell crank mounting ............. a1 e e e e e renre e eearesnr e s ae e e rebenears 2
C16745 - BOLT = SROUIET ......ooreeeiccetee e oo 2
195-533 WASHER « 112" ettt es s et ee e 2
131-1352 NUT - 3/8” - 16 flange [0CK ......cccvveveeeen e et en b r e s nbe st neenreerereseanas 2
113-103 BOLT = 5/16 « 18 X 1" .o oot eeeree e see e 4
131-911 NUT = 5/16 = 18 ..ot et 4
113-4 BOLT —1/4-20 %1 oo, e b e e e ieas e s te st e e e e e be seee e e 2
195-102 WASHER = 1/t 4
C42903 PLATE - cable MOUNtING ...t e 2
131-1351 NUT - /4" - 20 10P 10CK «..v.ecvecereeseeeeee e 2
C42902 BRACKET - cable MOUNEING ....c.vvureevriveieeeeee oo 2
C46593 ARM - HERSMISSION .iov..eeicecieee et 2
C34173 PIN = SPIING .ottt e 2
C37704 * WASHER - SHiM ..o UAR

* Use as required to shim cable mounting bracket to assure
0.20" of threads on cable beyond nuts for adjusting.

LIFT LEVER
C44942 LEVER = Jift oottt 1
C44948 PIVOT = Ittt 1
C37631 GRIP ~NANGIE «.......ocrve e e 1
C44949 EXTENSION - fift I&VEI, UPPET coeveiveeecetceee e e 1
C42895 BUSHING ..o et e et 1
C44952 BRACKET = lever [0k doWN ..ot 1
111-132 BOLT - carriage 5/16” - 18 X 3/4”.........ueeeeeeeeeeeeeeee oo 2
C44959 BOLT = 5/167- 18 X 1" ..ot 4
131-911 NUT - 516" - 18 flange T0CK ......ou.eeeeeeeeeee oo 6
113-1 BOLT - 174 - 20 X 1727 1o 1
C45120 SPRING = f0ISI0N ..ottt eee e 1



48

HYDRAULIC SYSTEM




| QS S N S S G Y
DO~ WN

N
-

- A
OCDDO'-JO?U‘ILCDN—‘I_"HT

PART NO.

C37639
C37778
214-254
C37637
C33446
C42785
C42784
C42784
C42784
C46577
217-332
218-626
113-3
195-102
131-71
131-934
121-21
C42590
C41986
C46575
113-2

HYDRAULIC SYSTEM

DESCRIPTION

CAP = Gl tANK ..ottt rae e
TANK - oil (includes cap and fitings) .........ceeevevieeieeoie e
CLAMP - h0S8 O/8” ...ttt s
FILTER = Ol vt er e s

HOSE - 5/8" x 4" (12" cut to [ength).......c..coeeeeieeecieicieeee
HOSE - hydraulic 3/8” x 13.5” (48" cutto length) .........ccovvvirvenen.
HOSE - hydraulic 3/8” x 17.75” (48" cut to length) «..oveeveeeeeee..
HOSE - hydraulic 3/8” x 20.5” (48" cutto length) .......c.ccoveviveneen...
BRACKET - filter mounting..........ccccovrvmnmnncninreecrieeeeeee v,
FITTING - male 900 adapter ...t
FITTING - male tee adapter ..ot
BOLT - 1747 - 20X 347 o s
WASHER - 1747 ettt et

NUT - 1/47 - 20 flange [0CK ......covvererieieeecee e
BOLT - 1/4" - 20 X 3/4" self-1ap coveeceree v
FITTING - Q07 e be st neeeeeen

49



50




=
LDCQNO)U‘I#(DM—‘-_‘N.‘

)
'\lO’JCﬂUI-h-(.\JM—\q_I'I

PART NO.
C45697
C45700
C29804
195-2067
132-320
113-426
131-1182
C45768
113-103
131-911
C45766
C45706

PART NO.
C45705
C45775
C45780
C44495
C31947
C30260
C24813
C31948

ELECTRIC DECK LIFT

CYUNDER STYLE
DESCRIPTION REQ'D
MOUNT = GYINGOE ..ot e 1
BAR = GOS8 .ttt s 1
PIN = CIEVIS 1127 X 2112 oottt e 1
WASHER - 172"ttt ee st 2
PIN - COMBI 31327 X B/ ...ttt ettt oo 1
BOLT - 1127 « 13 X 2-3/4" oottt eee e e et oot 2
NUT = 1727« 13 H0CK ..ottt ee e e e e 2
LINK = SPGB ...ttt es e et e st e UAR
BOLT = 5/T68-18 X 1 .ttt et 4
NUT - 5/18" = 18 flaNge J0CK w.v.veveve e 4
SHIM - CYINAEr MOUNT ......cov i e UAR
CYLINDER = lift.......ooeeee ettt 1

ELECTRICAL SYSTEM (DECK LIFT)

CYLINDER STYLE

DESCRIPTION REQ'D
HARNESS = WINC...c.oeneeeecee et e eee e 1
SWWITCH .ottt e et ea e e e e e et ettt e e 1

NUT - 15/32" - 32 with boot (SWitch Mounting) ...v.e.e e, 1
DECAL ~ I SWILCR ..o e et 1
KIT - FUSE NOMBT ...ttt e ee e ettt 1

FUSE = 30 8IMD ...ttt et ettt st ee s s eee e s anseassan 1
CONNECTOR - WITQ RAIMESS . cve ettt eees e e e e s seeee e 1

CONNECTOR = [ift ACIUALON c..ceeirttiveeeeeeeeree e eee e eeses s ee et e, 1

51



52

ELECTRICAL SYSTEM

{Briggs Vanguard Powered Tractors)
-WIRE COLOR CODE

DG - Dark Graan
T/B - Tan/Black
8 -+ Black BIW
Yig + Yallow/Bleck PTO
; - ¥“’“’ swirch | (Y
. - Tan B
DG/Y - - Dark Green/Yallow ' T y—
0 - Otange BrY
YiR - Yellow/Red
B/W - Black/White BL
BL - Blue
B/Y - Black/Yallaw R @\ L
G/B - Gresn/Bluck R dl | s
R - Rad ‘
G - Grasn OlL PRESSURE
W - White HEADLIGHTS R UGHT
AMMETER HOURMETER
Al oN-—
[ 9)
SWITCH
et 4
v
[ /nl 8 .
GNITION H L i
SWITCH ; GIB —— P
Ym a
PP
y, W W, W, -
P
L i
311
1 I
\ Fad ) e
B t Y9 Y Yy Y .
PTO @K
' A
CIRCUIT B
m BREAKER
-2
1 |
L1 s

@\_0 no A ° :—S.?mﬁ
"~ paTTERY * 4-@ YiA
(felleli

& 1 e

BRAXE D GB
SWiTtcH | p

SEAT SWITCH pary i
W

EA e« &R a2 = x

P a Ay Rt %Y RS b b4 % a b o

;0 \ W NI NI
P
{
j .

TRAVEL T/
LOCK Y Yig
SWITCH

@




ELECTRICAL SYSTEM
(Briggs Vanguard Powered Tractors)

= REF. PART NO. DESCRIPTION REQD

(" C48521 HARNESS - Wire, M@iN........._.......oooouecevvcvermmenmmsosoneceeressseeseosessoes oo eeeeee oo,
< ' 1 C45539 HARNESS - wire, alternator and magneto .............o.o.ooeoooooeoeoooo
L2 C37505 BREAKER - Gircuit, 10 8mpP ..o e
3 C32178 HEADLIGHT oot
C22573 LENS -headlight ... oo
C37508 BULB - headlight bttt e bt
C37509 RECEPTICAL ...ttt
C14304 GASKET - headlight ...........e.oooieeec e
4 C31937 SWITCH ~ PTO (als0 use C31619 Cap).eve-.eoeeveeeeeeeeeeeoeeeeoeooeeoeeooooo
C44469 NUT - 1/2 - 27 (Black) PTO switch retaining ...........oooooeoverovoeeeee oo
C31620 NUT - 4/2” - 27 (Black) PTO switch retaining (knurled)........ovmoooooooooo

5 C43044 SWITCH - headlight............ooceoeeeeeeeeeeeeeee e ‘
6 C30267 SWITCH = igNItion .....ceeeeeeeeeceeeeeee oo e
C32407 KEY - ignition ......coeieieieirece et ee e eeeeerrranaeeraerans
32397 CAP - nut, ignition switch ..o, et e e e rerer e e s e tternrrpa s e reaneen
C32396. NUT - 5/8 - 32 Ignition SWICH ... cceeveeieeeeeee e
193-63 LOCKWASHER - 5/8 ...ttt :
7 29413 AMMETER ..ottt s e
8 C45917 METER = HOUE ..ottt
9 C45536 LIGHT = Ol oot
10 C30938 SWITCH = SE8L......uetc ettt oot e
11 C37521 SWITCH - SATELY ..ot
182-525 SCREW - #10 - 32 x 3/8 (safety sWitch mount}.......o.ooovvoveeeeeeeeeeoooo
192-18 LOCKWASHER - 3/16" (safety switch Mount) .........ccoooeooveeeereeeeooooooo
193-1000 = NUT - #10-32 Lock (safety switch mount} .......oo.o.oooovevooooooo BRI
182-528 SCREW -#10 - 32 x 1/2 (safety switch mount)...........o.ooooueeoveoeooooo
¥ C48529 BATTERY = 12 VOR ... oo
ﬂ’la C44261 WIRE - SO ... e eee e
14 C46994 . CLUTCH = PTO et e s e e
15 C37528 CABLE = QIOUNG........ootiiir ettt e eee e s et
16 C44075 WIRE -~ headlight.............coooeeeeeeeeeee e e
17 C33024 SOLENOID - STATE ...ttt e
113-1 BOLT - 1/4 -20 x 1/2” (solenoid mounting) ............oooeeeeeeoeoooeeeoo
195-518 WASHER = /47 e e e ee e
192-19 LOCKWASHER - 1/4 (S0IeNn0id SEUAS) ...eovveeeeeceeeeeeeeeeeeeeeeeoeeeeeoeeeeoeeoeooo
: 129-101 NUT - 1/4 -20 (S0len0id STUAS) ........oueeeeecreeeeeeeeeeeeeeeeeeee oo
18 C37523 . CABLE - battery positive 10 SOIENOIA ................oeceeee e eeeeeeeeeeeeeeseeeoo
20 C41643 WIRE - gFOUNG ... e et s et
21 C46218 HARNESS - 0il pressure SWItch .........o.ceeiueooeee e
22 C31947 KIT = USE NOIET ...t
23 C30260 FUSE =30 @MIP ettt e et
24 113-3 BOLT = 147 = 20 X 3/47 ..ot
25 195-102 WASHER = 187 ettt et e eeee e
26 129-101 NUT = 87 2200ttt ettt
27 C37983 BRACKET - ROIA QOWN ...ttt e e
28 38677 BOLT = 1747 = 20 X 77 ... ettt
29 131-71 NUT = 174" = 20 I0CK .ot eeeeee e e

30 G24069 COVER - terminal, Dattery.........oe. oo -
30 C44079 COVER - terminal, Starer......c.ovee oottt




ELECTRICAL SYSTEM

WIRE COLOR CODE
DG - Dark Graen
T/B - Tan/Black L
B - Biack BiY
¥iB - YeMow/Black
\ i - Yellow
T - Tan
DG/Y¥ - Dark Greon/Yellow . G p
Q - Orangs (4|f [ p™
YiR - Yellow/fisd =
BW - Black/White — OIL PRESSURE
BL - Blus HEADLIGHTS LIGHT
B/Y - Black/Yullow R LIGHT
G/B - Cresn/Black AMMETER SWITCH HOURMETER
R - Rwt
G - Green R "
W - White w..@
o
0 2 ‘2; B h—d
IGNITION ran L R
SwiTcH - | 8
o o M [e];:) F, - N
YR w
e r, Y, N
| — -, -
ENGINE Q
ALT, 6:}_ R —
wae. O w ’-,;
olLswTch OF © &
O
CARB, SOLENOID J ) J
" G N Y

M
Fg )"
Pe )
I

CIRCUIT
BREAKER

@ . e |

-0 Q SOLENOID

i — @\@:@) _

YR

O]
g
%
@
§f| o
g B
¥, N, W
T

c . I -
B i Y
TRAVEL [l J
LOCK p—
swireh [ g T o0
¥




¢d

Y
— Q0 o~

12
13

15
16
17

18

19
19
20
21
22
23
24
25
26
27
28

PART NO.
C48518
C46528
C37505
C32178
C22573
C37508
C37509
C14304
C31937
C44469
C43044
©30267
C32407
C32397
32396
193-63
29413
C45917
C45536
C30938
C37521
182-525
192-18
193-1000
182-528
C48529
131-71
C46504 -
C37528
C44075
C33024
113-1
195-518
192-19
129-101
C46635
C24069
C44079
C41643
C46529
C31947
C30260
113-3
195-102
129-101
C37983
C38677

ELECTRICAL SYSTEM
(G2597K)

DESCRIPTION

BULB - headlight..........ccoooeeeeeeeeeeeeeee e,
RECEPTICAL ...ttt vt st

SWITCH - PTO (also use C31619 Cap})............ TN
NUT - 1/2" - 27 (Black) PTO switch retaining .......cccooevvveeveevnnn.
SWITCH - headlight ...t
SWITCH - ignition ..ecves et es e eeeeees

KEY ~ I0NIION ..ottt ee e

SCREW - #10 - 32 x 3/8” (safety switch mount).........coeevviveeene ...
LOCKWASHER - 3/16” (safety switch mount) ..........ccccoooeeeeeeen.
NUT - #10 - 32 Lock (safety switch mount) ..........ocooveeveecveeeeen,
SCREW -#10 - 32 x 1/2” (safety switch mount).............................
BATTERY = 12 VO ...t
NUT = 14" = 20100K oooveeevieece e ee e e e e
CLUTCH - PTO..iee e ettt ST
CABLE - groUNG....ccvoiviececeeer ettt e e e senee s
WIRE - headlight........ccocooiiiieieeetecceccce e ene s
SOLENOID « St .....ooooievieieieeeeece ettt s s
BOLT - 1/4” - 20 x 1/2” (solenoid mounting) ......cc.o.covceeeeeereereennnn.
WASHER = 1747ttt en e e
LOCKWASHER - 1/4” (solenoid studs) ..........ccecoiviveeceeon oo,
NUT - 1/4” - 20 (50lenoid studs) .....coeeeeeviieeeeeeeeeee e
CABLE - battery positive to starter .....c......cocoovvveiec e
COVER - terminal, hattery........cocccevieec e
COVER -terminal, starter...........ovoeveieeeeieieeeeeeeee e
WIRE - GrOUNG ..ot st snsa e s arsseen
WIRE - 018N0Id JUMPET ..ottt
KIT - fuse NOIABI ..o e

FUSE = 30 8IMP st sasisteeee et eeeeeeesesatesene e
BOLT - 1747 - 20 X 3/4” ..o eeeeeeeeee ettt
WASHER - 1747 oottt et s ee e
NUT = 1747 220 ottt

55



G1897V

' S O E— 0
G2097V G2597K

A WARNING A\ WARNING

TO AVOID SERLOUS INJURY AND TO HELP

A BERIGUS GUIPNENT fa 0o £ THe T N,
LLOVYI L

STOPPING OR AS SPECIFIED BELOW, “lElEFPME:“EGBUL;AJOOE %gilosa SAFETY SYATEHES

v
--- 1, REMOVE IGNITION KEY l‘.‘kEt\\‘mloomgfenormucsmnrcaum

SPINNING BLADE 3 CLEAN:  ENBINE COMPARTMENT

(1D
A DANGER

* BLOviERIHONE JERSHALLUDTEL, - HYDRAULIC PUMP FINS LOGK 008 SCrko DEFD
chCHER.BUAR 0, & COVERSIN PLACF. _M;mmlgg,;f,‘}g';féf- IF HIRCHINE $TOPS GO wau..swvauots

;
E’HEN ENG!HEISBIIiI?r\i{fIgmouEn 3.FLUIDS: - ADD ¥ Eaume?m " 4 RS nvomsunnmtum-s
+ READ OPERATORS HANVAL. JENGINE Ol - ShECK EVERY - FAILURE TO OSSERVE THESE PRECAUTIONS
ALUBE RS "LUBRICATION SCHEDULE* C€OULO RESULT 1 SERIOUS IHJURY G DEATH,
' SHOWN BELOW.

READ OPERATOA'S AND ENGINE MANUALS.

LUBRICATION SCHEDULE
A WARNING
RS e T BR W® .
fraueTwne, 8 @y ® SPINNING BLADE
§ R . TO AVOID SERIOUS INJURY: @
b Maweh Bfck 100 @) HOWER SUALLNGY OE OPERATED
oo cavierton * CHUTE DEFLECTOR - MULCHER
. Hi
SPINNlNG BLADE T e 1 J A S IV SOVERS IN PLAGE.
EAR OF MOWER WHEN e EY JHCK SHAFT IF Eoviernoy ) _J
EHGIHE 15 AYHHING BA_FACK SHAFT-FULLY 48 |
OUAL TAIL WHEEL
oA AXLE-TAIL WHEEL *
48 FORK-TAIL WHEEL T d
$¢ ANLE. AKLE FIVOT 0w Q i
LTI ) 4 1)

0] (0]
A ATTENTION A WARNING

BEFORE STARTING ENGINE mum.gmi'f?x’i

ROL:
JSTEERING LEVERS-LOCH KEEP FLDAT FOSFT!OHWHEN
INNEUTRAL. 1 D\JIHG Dfrl !RHNSP

PTO-DISENGAGE FAILUHETOOES ERVE SU I
PARKING BRAKE-ON ULDREsuumsEﬂlousnuun

READ OPERATOR'S MANUAL READ OPERATOR'S MANUAL

STEERING
LEVERS
FORNARD

L ol

THROTILE

STEERING
LEVER LOCK

/ON
PARKING v/

BRAKE °9W
QFF {

EMGIMES PRODUCE CARKBOM WONOYOL
woalh 15 AN DODLLESS DEADLY POXION
D0 XOT DPERLIE Bt AN EXCLOSED AREA




[ T Pt N G WY
PR WWNa D

REF.
15
16
17

PART NO.

C46637
C46638
C46321

C37501

C38047
C46315
C46310
C46309
C46312
C37500
C46318
€46639
C46640
C46385
C43M3
C43416
C47543
C47544

PART NO,

C46323
C46324
C46325

DECALS (TRACTOR)

DESCRIPTION

DECAL - body side L.H. “G1897Y” .....ovveeeeeeeeeeeeeeeeeeeveeeesea
DECAL - body side R.H. “G1897V" (Shown) .....cccevvovvvoveeerinnn.
DECAL - “WARNING” 0peration...........coceeeeeeeeeecvveeeeeeeessre s
DECAL - instrument panel........cooeceooceeecveeeeeceeeeeeeee v
MEDALLION - “GRAZER” ...ttt vees e e
DECAL - "WARNING” operation.........cccovueeevieereecvesereeeeceenerns
DECAL - “ATTENTION" .....oee et e e een e

DECAL - body side R.H. “G2097V” (ShOWN) .....oovvvverireceeerenne.
DECAL - fender sKirt.......c.ooeeveverenrcieeieceeeeees e

DECALS (DECK)

DESCRIPTION

DECAL - “DANGER” spinning blade ...........ccooveveeevveeeeeen,
DECAL - "WARNING” spinning blade ........ooeeeeeveeeeeeeevirvnnn,
DECAL - "Danger” ...ttt evr s e s s

57






®

el

CONOMAWN=M

15

16
17
18
19
20
21
22
23
24
25
26
27
28
29
30

31

32
33
34
35
36
37
38
39
40
41
42
43
44
45
46
47

n

PART NO.
C46663
C46703
C46705
C46700
C46699
C46698
C46701
C37910
C37911
C45541
C45542
C46785
C37915
C37916
C29145
C44496
C44499
219-10
113-2419
C37920
C37921
C37505
C37860
C37824
C37922
C29693
C28029
C46671
C46672

“113-3

192-19
129-101
131 -71
C13716
111-203
219-20
85-58
192-20
129-102
192-23
129-105
113-102
111-132
182-528
193-1000
C46694
C46695
C46696
131-934
195-102

131-911

525D MOWER D

DESGRIPTION REQ'D
DECK - 527 ..ot ee et e ee e et et 1
CHUTE = OOt QUAN .......oeovieeeeie e 1
MOUNT = FOO QUBIT ...ttt et e 1
COVER = RHooo ettt 1
COVER - center................ e e et e L e e g s iRt bt b e eneeemne e et e aeseatesareseteeeeeereeesns 1
COVER = LLH ettt en e e 1
SHOE =« SKIG ...ttt et et ene e et ee e 1
ROLLER - @Nti-SCaIP ....citiiccirente ittt ettt ettt e 1
SHAFT = TORB «..e ettt 1
BRACKET - gauge Wheel MOUNt..............covveveetieeeetereeeeees e 2
MOUNT - gauge Wheel...... ..ot e e 2
FORK ettt e s et eeeeee e e e s sea 2
AXLE = WL ......oceiriit et et en e st 2
WHEEL = QAUGE ...ttt et e ee s e e 2
TIRE = 11 X 4,00 = 5 oottt ee et et ee e e seees 1
RIM - §” {includes bearings and grease fitings).........cooveueeeereeceeeeeeee 1
BEARING - WhEEI ...t et en e e 2
FITTING - grease 1/4” = 28 ... ev vt 1
BOLT - /27 = A3 X 6-1/2" <.ttt et e e eees oo s 2
BOLT = WING ... ettt ettt eee st ee et e e e en e as e s s e ee e e e 4
NUT - gauge Wheel Rande..........uo e e e e 4
BREAKER - CIrCUIt, 10 AP oot 1
COLLAR = SBL ..ottt ettt e e ee et ss e s ee s es s 2
BEARING = 17 ettt sttt eeee e et r et s e seses e saes 4
PIN - FaS-AICN" ..ottt et et 1
PIN - ABCK ...ttt ettt ee e et er e s snesen 1
PIN = COMBE, NAIF........oeeee et e e ee e n s s 2
BRACKET - height adjust L.H ..o ns 2
BRACKET - height @djust RH.......coviviiiiceeec et e e e 2
BOLT = /47 - 20 X BIA" ..ottt e st enassen e e 10
LOCKWASHER = 1/4” ...ttt ettt ae s a e reneaen s e s 2
NUT - 47 2 20 ettt oot en et e et e 2
NUT = /47 = 20 H0CK vt e e s e s e 2
WASHER - thrUst. ...t UAR
BOLT - 5/16” - 18 X 1" CaIriage .......ccceeeceereeceececreee e e 6
FITTING = grease....cin ettt e eee et e e ar e 2
SCREW - set 5/16” - 18 x 1/2” square head...........c.occ.e.eeeieeeeeeeeeceree oo 2
LOCKWASHER - 5/1687......coieiieeece e seeee st ase e e seneeae s e e 6
NUT = 5/18” = 18ttt et e oo eeea s ee e en e en e e aaes 4
LOCKWASHER - 1727 ...ttt ee ettt ssen s s e en s e s saan 2
N T = 1 27 - A3ttt em e st et e et eeeeeses e eee e sen 2
BOLT = 5/16"~ 18 X B/4” ...t ettt e v e ee e e s e e e 2
BOLT - 5/16” = 18 X 3/4” GAITIAGE .........veeeeeeeeeeeeeee oo eees e e ees s eeesees st oe e 2
SCREW = #1032 X 1127 oot eeeseeeee e eoe e e er e 2
NUT = 10 = B2 ettt et et eee s s s m e eee e e srs 2
COVER - center, SMall .......oooiuioeeeriereieiee e et e e eeeens 1
STRAP = GOVEI ..ottt ettt ea e ense e et s et e e et eee e eemene et s erens 1
COVER - GEBINMET, FEAN ...ttt ettt ss s e e emee e e s eesssere e s e 1
NUT - 1/4” - 20 flANGE OCK 1overrreee et e e en e e 1
WASHER = /47 ...t ser st e e e enesseee e 3
NUT - 5/16" - 18 flange I0CK ...ceeuiieeee e 2

ECK AND ATTACHING PARTS

59



60

528D MOWER DRIVE

o




A
(.DGJ‘*-ICDLHJ:-DO[\J—XQ

PART NO.
C46692
219-20
C37877
C46688
C46683
C46685
C46680
C46778
C46686
C44136
C45248
C37931
C37932
C37892
C46687.
C16573
©37935
C44241
C37898
C29575
C46726
114-201
C45846
131-1216
113-268
C29581
131-1352
113-312 .
192-22
129-104
113-213
131-1352
192-21
113-208
C46300
113-207
113-103
192-20
113-102
131-911
C46682
195-541
C28263
113-3
192-19
C14482

52SD MOWER DRIVE

DESCRIPTION REQ'D
MOUNT = gBAMDOX ..o 1
FITTING - grease 1/4” ~ 28 ... 3
ANGLE - gear boX MOUNL .......ocrieiuiiieeeeeecece oo ee oo 1
ARM = HIBE .ottt 1
HOUSING - SPINAIE .....oeceeee et e e 3
SPACER - 8DINAIE ... e e 3
SHAFT - spindle, Short ..............cooi e 3
SHAFT - spindle, long {used only when vac is installed) ..........ooovoveeoeeeevere 1
BEARING - SPINAIE ..ottt 6
BLADE - MOWET ...t eeastese e e e reese s seesees s ses e s ot ese e 3
BLADE - mulching (N0t ShOWNY w......ooooimiriiceecieeeer oo 3
PULLEY = SPINAIE ...ttt ee e e et 3
PULLEY - gear box output (Use LOCHE)...........o.ooeeeeeee oo 1
PULLEY - gear box input (align w/engine and use LOGHtE)...........ce.ooevueeoereeerennn ) 1
PULLEY =IO oottt es s e a et 2
SPACER ..ottt et et ettt seee e 1
BELT - ABCK ettt ettt 1
BELT - GlIVE ettt r sttt (.
GEAR BOX - angle drive {See Page B7) ... 1
SPACER-WASNET ..ottt 6
SPACER ..ttt s e 1
BOLT - 3/8” - 24 X 1-1/4" (US© I0CHE) ....ecvvveveeee e reeeeeee e 3
WASHER = 3/8” = 10 Q80 .oveveeeeet et e et 3
NUT = BOCK 378" ...... ettt et 6
BOLT ~ 387 - 18 X 17 et ettt 6
Y = B/187 X 17 oottt 6
NUT = 3/8” flaNGE T0CK ...ttt et et 1
BOLT = 7/46” - 14 X 1-14" oo e, 12
LOCKWASHER = 7/16”.....ceeereeeieeteieeeeeeeveeeteeeeteteeeeeeeeeeseses st 12
NUT = 77187 - 14t se e et 12
BOLT = 378" - 18 X 2-1/4" ..ot ee e et es e 1
NUT = 378" flaNge 10CK........c.curimeeeericeeeeee et 1
LOCKWASHER - 3/B”.........ooiiirieieeie ettt resenes e et 1
BOLT - 3/8” 18 X 1-1/47 ..ottt e e es ettt 1
PULLEY - vac drive (used only when vac is installed) .........oooveeueeeeeoreosess 1
BOLT = 3/8” = 16 X 1" .ottt et ee st st 1
BOLT = 5/16” = 18 X 17ttt ee e eee s e er s e 4
LOCKWASHER = 5/18”......c.eietreeeitetec et ss st e s 4
BOLT = 5/16” « 18 X B/A4” ..ot e 1
NUT - 5/16” = 18 flange 00K .....ccociieie e e et e 1
HOUSING ASSEMBLY - spindie (includes ref. 2, 5, 6, L2 TSSO 3
WASHER = 5/B........oiiiii ettt et e, 1
WASHER = SPIING ... vaeeeceeeeeioeeceee et ves s see e eee et e 1
BOLT = 1/ = 20 X 374" et e s e 4
LOCKWASHER ~ 1/47.....o.itieine et s et st ee e er v e 4
SPRING = 8NSI0N ...ttt s s e ee e s en e 1

61



62SD MOWER DECK AND ATTACHING PARTS

$ |




- ]
SWOONOWL D WN -

— el —
W N =

il

PART NO.
C46711
C41396
C46732
C46725
C46724
C46723
C37956
C37910
C37911
C45541
C45542
C46785
C37915
C37916
C29145
C44496
C44499
219-10
113-2419
C37920
C37921
C37505
€37860
C37824
C37922
C29693
C29029
C46671
C46672
113-3
192-19
129-101
131 -71
C137186
111-203
219-20
85-58
192-20
129-102
192-23
128-105
113-102
111-132
182-528
193-1000
C46722
C46695
C46696
131-934
195-102
131-911
C37957

625D MOWER DECK AND ATTACHING PARTS

DESCRIPTION REQ'D
DECK = 827 ...ttt eoeeoeeeoeeeeeoes oo 1
CHUTE - fOOT QUAND ...t 1
MOUNT - OOt GUAPG ..ooovo ettt 1
COVER = RiH..i ettt eeeeene oo oo 1
COVER = CBNBT oottt 1
COVER = LH oot 1
SHOE - SKIA L oo 1
ROLLER - @nti-8Kid. .......coooceoceieccereeeeee e 1
SHAFT = TOMET ..ottt 1
BRACKET - gauge wheel mount.....c.c.....couceeveeeveeeomnooeeoeoooooooooo 2
MOUNT - gatge WHeel ...t 2
FORK - gauge Wheel ... 2
AXLE - gauge WHEET ..o 2
WHEEL - QAUGE ...t oo 2
TIRE = 11X 4.00 - 5ot 1
RIM - 5" (includes bearings and grease fIENG)Y e, 1
BEARING - WHEEI .........ecoeeveeeeeeeeeeee oo 2
FITTING - Grease.........ocueeeeveeeeeeceeeee e 1
BOLT ~ /27 - 13 X 81127 ...t 2
BOLT = WING c.cocvrrei ittt et eene et eoee oo 4
NUT - gauge wheel handle.............cooouveeereooocoeeeeeeeeeeoesoeeooooooo 4
BREAKER - CIrCUIt « 10 @MP.......ooreirmemecteereeeeeeee oo 1
COLLAR = SEE 17 oottt et 2
BEARING - 1" bt e st o 4
PIN - aS-tatCh” oovooe oo 1
PIN = GBOK vttt 2
PIN - GOtOr, RAIN......... oo 2
BRACKET - height adjust L.H .......c.ouuevioereeceoeeeeooooo 2
BRACKET - height adjust R-H.........ooveiee oo 2
BOLT - 1747 = 20 X B/4” ...t et 4
LOCKWASHER - 1747 ...ttt e 2
NUT = /8 220 e e 2
NUT - 1/47 = 20 10CK ....ooeeeireeersiete oo 2

WASHER = thIUSE. ...t e oo UAR
BOLT - 5/16” - 18 X 17 CAITIAPE. ... -w+ v eeteeeceeeeeeeeee oo 6
FITTING - gre@se..........coueiomereeeeeeaitieeeese s ee oo 2
SCREW - set 5/16" - 18 x 1/2” square head...........oovveeoooooooooooo 2
LOCKWASHER - 5/16"......coovvuoeeeeeeeeeeeeeotee oo 8
NUT = 5/18" = 18-t 8
LOCKWASHER - 1/27........ommeetretiereeeeeeeees e ees e 2
NUT= 1727 13ttt e 2
BOLT = 5/16” - 18 X B/8" ... e 2
BOLT - 5/16” - 18 X 3/4” CAITIAGR .-.-e..vv e 2
SCREW - #10 = 32 X 112 1.t seee e 2
NUT - #10-32 et 2
COVER - center, SMall .........oc.ovmvvreeceeeeeceeeceeeeees oo 1
STRAP = COVET ..ottt oo e 1
COVER = CENERT, TEAT ....cceremremreteecect et 1
NUT - /47 - 20 fANGE 10CK -..eceeveree oo 1
WASHER - 1/47. ..ot e 3
NUT - 5/16” - 18 flaNge 10CK ....eovvvee oo 2
SHOE = 8Kid R.H ... 1

63



64

625D MOWER DRIVE

&, o <&
— @ .
o
©-
B O~®

(D

@»@

\\\
&
N




]
m
L

LO~NONEWN=

PART NO.
C46720
219-20
C37877
C46718
C46683
C46685
C46680
C46778
46686
C44138
C45511
C37950
C37932
37892
C46687.
C16573
C38929
Ca4241
C37898
C29575
C46726
114-201
C458486
1311216
113-268
C29581
131-1352
113-312.
192-22
129-104
113-213
131-1352
192-21
113-208
C46301
113-207
113-103
192-20
113102
131-811
C46682
195-541
C28263
113-3
192-19
C14482
C45649

62SD MOWER DRIVE

DESCRIPTION _ REQD
MOUNT = GBAMDOX 1v.vvoveocveatecee et 1
FITTING - grease 174" - 28 .......c.coovcmivueeeeeeoeeoeeeoeeeeeeeeeooeoeooooooo 3
ANGLE - gear BoX MOUNT ..........covveeer e 1
ARM - BT e e 1
HOUSING = SPINGIE ..ot 3
SPACER - SPINGIE ... et 3
SHAFT - spindle, ShOrt ...........commrmureeeneeeeeesseeeeeee oo oo 3
SHAFT - spindle, long (used only when vac is installed) ..o, 1
BEARING - SPINGIE ..ottt 6
BLADE ..ot s 3
BLADE - mulching (N0t ShOWN) .....ceuvveeeeeoecoeeeoeeeeeee oo 3
PULLEY - spindie ......ccocecveviiccerennnn, e e rra e e e e e eesmeen 4
PULLEY - gear box output (Use LOCHLE)...........c.eeeeevreemeeseeeeoooooooooooooooo 1
PULLEY - gear box input (align with engine and use Loctite)...oovvvrriri e, 1
PULLEY = JdIEE 57..coovtteceeecssrie sttt 1
SPACER ..ottt e e 1
BELT = dECK ..ottt oo 1
BELT = GrIVE oottt 1
GEAR BOX - angle drive (See page 67)............o.oooeveeooooeoroesooooooooooo 1
WASHER-SPACET ..ottt ettt oo 6
SPACER ...ttt 1
BOLT - 3/8” - 24 x 1-1/4” (U8 10CKHEE)........vevveveoeeeeereseeeeeooeooooooo 3
WASHER - 318, 10 088 ...cv. vt 3
NUT 100K 3/8...eorriniet ettt e 6
BOLT - 378" - 18 X 1"t 6
KEY = 3/16” X /167 X 17" ...ttt e ceeeseee s ee oo 6
NUT - 3/8" TlaNge 10CK .......ooeeieeeiieeeee e 1
BOLT - 7/16” - 14 X A-1/8" oo oo 12
LOCKWASHER = /16" .....oeoeeeeeeeee e 12
NUT = 77167 = 14ttt es e 12
BOLT - 3/8” = 16 X 2-1/8" ..ot eeeeeeeeeeee oo 1
NUT - 3/8” lange 10CK ........ccoorvvemrereceeeeeeeeeeces oo 1
LOCKWASHER - 3/8" ..ot eeeseee e 1
BOLT - 3/8” = 16 X 1-1/4" .ot 1
PULLEY - vac drive (used only when vac is installed) ... 1
BOLT - 3/8” - 18 X 17ttt 1
BOLT - 5/16"- 18 X 1" 4
LOCKWASHER - 5/16”......coveeoeeoiteeceeseece e eesceses oo 4
BOLT - 5/16" ~ 18 X B4 ...t 1
NUT - 5/16° - 18 flange I0CK ..........vvveeeeceeeeeeeeese oo 2
HOUSING ASSEMBLY - spindle (includes ref. 2, 5, 6, 9) i 3
WASHER = B/B.........ouieee ettt oo 1
WASHER = BDFING .....coeeeeceeeeeees et eee e 1
BOLT = 14" = 20 X B/4™ ..ottt 4
LOCKWASHER - 1/4” ...ttt eeeeeeeeeees e ee e 4
SPRING = t@NSI0N .......coocteieceeee e 1
PULLEY -idler, id1er 5-1/2" ...t 1

65



i 66

72”7 MOWER DECK AND ATTACHING PARTS




72” MOWER DECK AND ATTACHING PARTS
| REF. PART NO. DESCRIPTION
‘ ' i. 1 C47013 DECK = 727 ..o seeteeesoesensoesseesoes oot sestessressese et
F o F 2 C47053 CHUTE 00t QUAID. ..ot
4 C47043 COVER “RH oot
5 C47042 COVER = GBNLEI ...ttt
6 C47041 COVER - L H et
7 C47051 SHOE = SKIT LH ..o eetr e e eeee et
8 C37910 ROLLER - @NH-SKId ...ttt e e
9 C37911 SHAFT = FOUBT 1ot ee e es s,
10 C47056 BRACKET - gauge Wheel MOUNE..............ccoeueeeeesieeereeeese e eeeee s e
11 C46786 MOUNT - gAUGE WHEEL........ceeiemieieecteeeeee oot et e
12 C46785 FORK - GAUGE WREEH ..o et
13 C37915 AXLE - gauge Wheel............cooeeeeviceieeeereeseeeeeas e et e n et artaes
14 C37916 WHEEL = QAUGE ...ttt
C29145 TIRE = 11 X 4.00-5 ..ottt e esee e ee s
C44496 RIM - 5" (Includes bearings and grease fithng) .......co.ecoeeeevveeeeeesereeoeon.
C44499 BEARING “WHEEL.....couieeiiiieteeeecc ettt
219-10 FITTING = greaS@ ...coe ettt et
113-2419 BOLT - 172" - 13 X 172" e et
C37920 BOLT = WING oottt ettt ettt e e e s
C37921 NUT - gauge Whee! handle......i.oooeeeee e
C37505 BREAKER - CIrCUIt - 10 1M«
C37860 COLLAR = 88t 1" e ettt e e e e
C37824 BEARING = 1™ .ottt e et ssae e s s et et eeee e
C29693 PIN - deck......... e e et nte s bt s e e sa et e b eeeeremeeeassnanns
C29029 PIN = COMEI, NAIN ... e e
C46671 BRACKET - height adjust L.H ...........ooveeeeeeeeeeceeeceer oo e e
C46672 BRACKET - height adjust RUH. ..ot
113-3 BOLT - 474" - 20 X BIA" ..ottt e ee e e e
19219 . LOCKWASHER = 18" ...t ettt e s et
129-101 NUT = 174 = 20100ttt et
131-71 NUT = /4" = 20 10CK ...ttt en e
C13716 WASHER = thrUSt ...t
111203 BOLT - 516" = 18 X 1" CAIMIAGE ....veuverieeeceeeee e ee e e
219-20 FITTING = gr@aSQ c...coeeeeteetieeee ettt ee ettt eset et s
85-58 SCREW - set 5/16" - 18 X 1/2" SQUare head ..........o.oovveeeeeeeeeeeeeeeeeeeeeerss
192-20 LOCKWASHER = 516" ...ttt aees e e en et e oo
129-102 NUT = B/1B" = 1B ..ttt v s e e e ee et et teee e
192-23 LOCKWASHER - 1727 ..ottt es e s ettt
129-105 NUT = 172" = 3 ettt r e e ee st
113-102 BOLT - 5/18" = 18 X B/4" ..ottt eaees e
111-132 BOLT - 5/16" - 18 X 34" CAIFIAUE 1v....e.eoeeeeeeeeee et
182-528 SCREW = 10 = 32 X 112ttt ese e
193-1000 NUT = 10 - 32ttt e es e e e e aeeeet et et eeeeeeeee e
C46722 COVER - CBNET, SMAIL..e.evereeeece e
C46695 STRAP = COVET ...ttt et ts e eee e s s e et e,
C46696 COVER = CONEOT, TRAT ...t
131-934 NUT - /4" - 20 flange 10CK ..o vttt es e
195-102 WASHER = 14 .ot ettt
131-911 NUT - 5/16" = 18 flANGE 10CK ..ot ee s
C47049 SHOE - SKId RH ..o ee e
C47096 BUSHING — ShOUIBT ...t eesee
C47044 ROLLER — @nti SCAIP ...ttt
€47045 SHAFT —frONt TOlET ...t e
|




68

72” DECK DRIVE AND ATTACHING PARTS




O~

n

PART NO.
C47035
219-20
C47034
C47097
€46683
C4e685
C46680
C46686
C47030
C37950
C47032
C47033
C46687
C16573
C47031
C44241
C47038
C29575
C46726
114-201
C45846
131-1216
113-268
C29581
131-1352
113-312
192-22
129-104
113-213 .
131-1352
192-21
113-208
C28246
113-207
113-207
192-21
113-206
131-938
C46682
195-541
C28263
113-4 .
192-19
C31606
C45649
C47048
129-103

72” DECK DRIVE AND ATTACHING PARTS

DESCRIPTION REQ'D
MOUNT ~ G8aF DOX .....coviverieieeseecee oo 1
FITTING - grease 1/4" = 28.....c..owvoeeereeeeoeeeoeeeeoeooeooooooo 3
ANGLE - gear DOX MOUNt ........ccueveereerimieeeeeceeeovoeeroo 1
ARM = HAIBT oo 1
HOUSING - spindle.............cooommimemeneeeeeeeeeoeee oo 3
SPACER - SPINAIE ...t 3
SHAFT - spindle. Short............ooeu oo 3
BEARING - SPINGIE.......ccuevniveceieeeee e 6
BLADE = MOWET...........couiiiccrrisesee et 3
PULLEY - SPINGIE ..ot 3
PULLEY - gear box output (use loctite) .........occoooemvvoeoo 1
PULLEY - gear box input (align w/engine and use foctite) ..o 1
PULLEY = Q018 . ...ttt oot 2
SPACER.....cuet sttt et 1
BELT - d8CK- ... ettt e 1
BELT - dliVE oo 1
GEAR BOX - angle driVe ............co..ooovveeiveeceeeosceoeooooo 1
SPACER ~ WaSNET .........cuiuiveeeeetee et 6
SPACER......cucotiticcreete et es e e et 1
BOLT - 3/8" - 24 x 1-1/4" (US€ 10CHE) v.v.v.veocvoveeeeeeeeoeooeeeoooo 3
WASHER - 3/8" - 10 9AQE......c.covrreerereeeeece oo 3
NUT - 10CK 378" ...ttt 6
BOLT - 3/8" - 16 X 1™ ¢ttt 6
KEY - 371687 X 1"ttt et 6
NUT - 3/8" flange 0K ..o 1
BOLT - 716" - 14 X 1-1/4" .o 12
LOCKWASHER = 76" ...ttt 12
NUT - 718" 14 e 12
BOLT - 3/8" - 16 x 2-1/4" T OO ST O PO RRROOTON 1
NUT - 3/8" flange 10CK ....cocuremrsreceeeaeeeeeeeees oo 1
LOCKWASHER = B/8" ......c.cuieimiieeeieeee e eeev oo 1
BOLT - 3/8" 18 X 1-1/4" oo 1
SHIM - WaSher...........cooieeiiieeeeeeee oo 1
BOLT - 3/8" - 16 X 1" ..ottt oo 1
BOLT - 5/16" = 18 X 1™ 1.t 4
LOCKWASHER - 5/16" .........oouermimeteeeeoeeeeeeeceeeeeeses oo 4
BOLT - 5/16™ = 18 X B/4"......oomeeereeereeeeeeeeeeeeeeeee oo 1
NUT - 5/16" - 18 flange 10CK .......ocurvereeeecveeeeecoeeooeeeooeooooo 1
HOUSING ASSEMBLY - spindle (includes ref. 2, 5, B,9) 3
WASHER = 5/B ...ttt 1
WASHER = SPIING ...t 1
BOLT ~ 174" = 20 3 10" .ot 4
LOCKWASHER = /4" ..ottt 4
SPRING = t@NSI0N ...ttt 1
PUNEY = TAIET ... e 1
Bolt - spring tension............ooeoiee e e 1

69




70

GEARBOX
525D AND 625D
Prior to PIN #010706048




GEAR BOX
(Curtis)
Prior to Serial #010706048

k REF. PART NO, DESCGRIPTION REQ'D
4 C3r898 A 1
1 C37959 HOUSING - Nalf.......cccoooooeoeee v 2
2 C29581 KEY - 37167 X 167X 17
3 C37960 SHAFT = DU 1
4 C37961 BEARING - ball ..
5 221-84 BUSHING - pipe 1/4 ”x1/8" ................................................................................
6 C37963 RING - YEt@INING ..ooocos oo
7 C37964 GEAR - output shaft ............
8 C37965 SHAFT = OUIDUL ...t
9 C37966 BEARING - DAl .......oooooooccste oo
% 10 C37967 LOCKWASHER........co.oooovcervnrisccecneennmnnssnemsoeos oo oo
g N1 C37968 CAP SCREW - @llen NOaU............ccccoverecserroeessr oo
g 12 219-23 FITTING - grease 1/4” NPT ..........cocccovivvcmmmnsre
¢ 13 C37969 SEAL - shaft ..
» 14 C37970 GEAR - input shaft .............................................................................................
B 15 C37971 PLUG = @XPANSION ..ooorvorovirinnnec e
& 16 221-411 ELBOW - Street 1/8” X 80°.......ovvecveviceevceeecieeseessoesoooooo 0
® 17 C28241 VALVE - [ .......ooovviooececceees o

C43346 GREASE - synthetic, CAMTIAYE .o




72

GEAR BOX
528D & 62SD
(Curtis)

After PIN #010706048




f, REF.

oo NO TR WN -

GEAR BOX
528D & 625D
(Curtis)
After PIN #010706048
PART NO. DESCRIPTION REQ'D
C46942 GEAR BOX.....oovvvemmnenieseeceeccesseee st oo eoooeoeeoeoeeoe 1
C43765 HOUSING - Nalf......oovvreoeene e 2
C43772 RING - retaining ...................... et ee e e st e e e s e 1
C43768 SHAFT - INDUL......oivoiitiett e 1
C43770 BEARING - Dl .......coovvorsitecccernr oot 1
221-84 BUSHING - pipe 1/4" X 1/8” .o e et et e e rreeenas 1
C37963 RING - TLAINING c...oorvoo oo 1
43769 GEAR - OUDUL SNt .....oveeoeee e 1
C43771 SHAFT - QUIDUL ...coovvteecne e oo 1
C437686 BEARING - Dall .....ooovriomi ettt oo 3
C43776 LOCKWASHER ......coocritemreeccrcceresssesecssnereseseosess oo oeeoooesoooeoe 6
C43775 CAP SCREW - @llen NOaT.............ccomereumruemseeeeseeeeses oo 6
219-23 FITTING - grease 1/4” NPT ........cooocvmmmmmvurromoeveeeeoeoos oo 1
C43767 SEAL - SNt ..o 2
C43774 GEAR - INDUL Shaft ...t 1
C43773 PLUG - @XPANSION «..ve..eovesctiteeens et 1
221-411 ELBOW - street 1/8” X 90°......vueureoeeeeeeeeoeeeeoooooooo JUT 1
C28241 VALVE - T61I6F .......ovooceee ettt 1

C43346 GREASE - SYNthetic, Cartiidge ............wwvuuorrmvuveeoreeeeeresenoooooo 1

73



74

MULCHING KITS
MK52SD FOR 528D DECK
MK62-2B FOR 625D DECK @\))‘




PART NO.
C46746
C48512
C37505
182-528
193-1000
C37494
C37956
C46701
111-132
192-20
129-102
C46749
C45516
C45248
C45511
C46751
C45519
113-102
113-103
C42056
195-521
195-103
131-69

MULCHING KITS
MK52SD FOR 528D DECK
MK62-2B FOR 62SD DECK

DESCRIPTION REQD
CAP - end (MK52SD) et et
CAP - end (MK82-2B) ShOWN ........covvvmreoooooeieoeo 1
BREAKER - 10 @MP «...oovoo et 1
SCREW - 910 - 32 X 112" oo 2
NUT - #10 = 32 10CK....uciveoeeieceemenenioeeeeeeeeeeeeoeeeo 2
DECAL - "DaNGRI" ... 1
SHOE - skid (MKB2-2B) .....uu.oovveveeerercarreneeccosceseeeeoooooo 1
SHOE - skid (MK528D) .........coooeoeceemrrnnnarneoeoeecoeesoo 1
BOLT - 5/16” - 18 X 3/4” CAIMIAYE.....cvvvvvreersvooeeoecoeo 2
WASHER = 10K 5/16" .....v oo 2
NUT = 5/16" = 18 ..ot 2
BAFFLE - R.H. (MKB28D)....ooococeevecomeseneeeeeoeeeeeoeeeeoooo 1
BAFFLE - R.H. (MK62-2B) ShoWn .......ccooooooercecrneo 1
BLADE - (18”) (MK52SD) ........coevecmveenreeoscoeee 3
BLADE - (MK62-2B) (21.5") ShOWN ..covvvvvvvecvceceoe 3
BAFFLE - L.H. (MK52SD) e s
BAFFLE - LH. (MKB2-2B) ShOWN ......cccovveceemenoeooecoe 1
BOLT - 516" - 18 X B/4” ... oo 6
BOLT - 5167 18X 17t 4
SCREW - 516" X 18 X 5/8 .......cocormeeeeneneerrrnveoseeeeooeoeeooeooooooo 1
WASHER - 5/16” X 5/8" ... 7
WASHER - 3/8” X 7/8"......oooocioeveee oo 4
NUT = 5167 = 18 100K ..ot 11

75




